IN—Y TG

BE-438C PARTS BOOK

[t

EREEFR2 AT
ELECTRONIC LOCKSTITCH BUTTON SEWER




3. MBI THST S8

IS—Y T T ZFBICELT

L COFRIE, 2000F10FOF - 2HE VTR ENRLELOTE,
.%&u?tabuﬁﬂiﬁéhaﬁéﬁ&U$f

.
------

] «w

27 311 S 1
C EER. EHERGMR eeeerrerieiininnn gy
bl SRR s
7
9

o m
R =

o JRFR (73 5&)
B T ol ol o | O 11
.El‘fflflfﬁlﬁfl?ﬁﬂﬂﬁﬁ ---------- 13
. FHARS{E - B e RAARAA LA |
. ﬁ‘}ﬁhﬂ?ﬁ‘ﬂﬁﬁ e
HBBR e 19
AT ERER e 95
. ,ﬁﬂ‘.{ ﬁﬁg Serreeneereasaeieeeiaei OF
CHIUUEGER coreeerreaneenemrnrnninnnnns 97
BB ABIR oo 29
SRR oo 31
T2 FEARER oeeeeeeeereeeee 31
L2 hA—IR Y 7 XBIE e 33
CAX A= IE Y T AREE - 37
CTELESRA(BR crereerrreaiinennanaeee 4
] ﬁﬂz;'{#;bfﬂﬁ srrrrrerarasiasiereres 43
. ﬁ}'}-‘*ﬂdﬁ srersrsssssieseaes 49
. BEAREAMER - raeressatna 45
. BEAR SR (3!' 7;9 BBER) e A7
V3. #BiE (723 86&) e 49
W. HBEERR (793 85 51
X. MBhERER (#7423 .-’“Ennl 53
-Z ﬁEnnEﬂm SrEEanEaas *'5'5
Ga. 5 — UEE— Eﬁ ................... 59
Wa. ZBES AL severermrarnnn g1
5| 62

00
R~

{D'nzgu—xr_zm-nm:r_

RIcaod2



Notes for using this parts book

1. This book was prepared based on information available in October 2002

2. Parts are subject to changes in design without prior notice.

3. Parts supplied as complete assemblies are circled by a dotted line F

QB2

0T Z = rrXc ITOMmMmOD

2O  xSSSScoawiB3T

CONTENTS

- Machine body ... 1

. Upper shaft and needle bar mechanism ......... 3

. Upper shaft and needle bar mechanism ......... 5

Feed mechanism ..., 7

. Feed mechanism (Option parts) .........cccovvnes g

. Work clamp lifter mechanism ....................... 11
. Button clamp mechanism ..............ccocoee .. 13
. Lower shaft mechanism .............................. 15
LUubHCAtION o e 17
. Threading mechanism .............ccoev 0000 19
. Bobbin winder mechanism ...............cocii v 21
. Thread trimmer mechanism ......................... 23
. Thread wiper mechanism ...............coco 00000 27
. Thread take-up mechanism ..............coceveennne 27
. Thread nipper mechanism .................. P 29
- SYNCHIONIZEN .ceoviviien v e 31
. Printed circuit board mechanism ................... 31
. Control box mechanism .......oveievecninninnees 33
. Control box mechanism .............ccoeveevnivninine. 37
. Power supply equipment mechanism ............ 41
. Operation panel mechanism ..........cc.cccvvvevnen. 43
. Powertable .........ceeveviiiiin e 43
. Foot switch pedal mechanism ...................... 45

. Foot switch pedal mechanism {Option parts) ... 47
. Foot switch pedal mechanism {Option parts) ... 49
. Attachment set (Option parts) ...................... 51
. Auxiliary device {Option parts) ......................53
CACCESSONBS .ot 55
. Gauge parts List ......ovvvviiiiiniiiii i 59
. Waming labels ...ooviiiiiiiie e B

INDEX 62



A . E&FB%/ Machine body

173 171 172
—_—— it e e
T
17

p
|
|
.

&

35 24 23

< ERA / For Japan only >

22-2

118-V38-050




A. EFEERE / Machine body

REF.NO CODE aTY Ao MNAME OF PARTS R

4 104450101 6|3 ht-8 RUBBER CAP, 8

5 140392009 1|84 QIL CAP

[ 117934001 1137 48213.5 RUBBER CAF, 13.5

7 140392008 2(1{K7% OIL CAP

10 104450101 ] S RUBBER CAP, 8

11 1044489001 1|17 4415, 5 RUBBER CAP, 15.5

12 537915009 1|~k A R BED COVER, R

13-1 S53118001 1879 AR <LF BED COVER, LF

13-2 553120001 1|89 AN -LR BED COVER, LR

14 106629002 Q|37 4. 37 SCREW, SM4.37

15 017680512 205 Ak, 37XE BOLT, SM4.37X5

16 S23337001 1{174E-18.5 RUBBER CAP, 185

17 549860109 1| #4593 FACE PLATE ASSY

17-1 S49861109 1|84 FACE PLATE

17-2 S49862000 T|RAEN T FACE PLATE PACKING

17-3 117834001 1|37 &E-13.5 RUBBER CAP, 13.5

18 Qs0e71212 3|V 35740612 SCREW, BIND SM3.57-40X12
<HhHiR > <For Export=

22-1 152842055 1|HFhhn s SHUTTLE RACE COVER ASSY
<ERH> <For Japan only=

22-2 549681009 1|tdhshn -93c SHUTTLE RACE COVER ASSY, C

23 S57925001 2|97 23476.35 SHOULDER SCREW, SM6B.35

24 108238002 2|y 3 WAVE WASHER

25 555208000 1708700 - THREAD TAKE-UP LEVER COVER

28 062681012 1|37 3437-40¥10 SCREW, PAN SM4.37-40X10

28 320164001 1|37 4EA13 RUBBER CAP, 13

29 150592001 2117 LEA16 RUBBER CAP, 16

a0 104821001 1|17 48A10.5 RUBBER CAP, 10.5

a1 544010001 1|37 LE-11.5 RUBBER CAP, 11.5

a3 551460009 1|7 0AYHMGE-2 RUBBER CAP, MG-9

34 100645003 1t°5°% WASHER

35 025080132 2|eFH A" 3308 WASHER, PLAIN 5 &

40 351098000 1|7dhn - W FRAME SIDE COVER, IM

41 559920001 2|8 N g BELT COVER SUFPORT PILLAR

42 062711012 A1$a7 247632010 SCREW, PAN SM4.76-32X10

920 S44629001 1|Ev-2 E MARK

118-V38-050



B . k¥4, $#B8K / Upper shaft and needle bar mechanism

@—17

16-7

16
A I

| 16-8

118-Y38-123



B1._t#h, $HERI{R / Upper shaft and needle bar mechanism

REF.NC CODE Q1Y E-ae MNAME OF PARTS R

1 543600001 177778 UPPER SHAFT, B

2 S45147101 Bl s CRANK ROD ASSY

2=1 144712001 2(7435°4.76 SCREW, SM4.76

3 549582001 VT T UPPER SHAFT EUSH, F

4 549583001 1[272M°H° 3 THRUST WASHER

5 014780622 1|7HEARS 6. 357873 SET SCREW, SOCKET (CP) 5M8&.35
|8 140726000 1|70 UPPER SHAFT BUSH, M

7 072630280 2|WFULATT 63020V BALL BEARING, 6302VV

B 1165820001 1|37V 723227 RING, THRUST

9 048150142 1| P27 739C15 RETAINING RING, EXTERNAL C15
12 559112001 1| NIFA97AETS THREAD TAKE-UP CRANK, E ASSY
12-1 549968001 1|1UF42349E THREAD TAKE-UP CRANK, E

12-2 014770632 2|FH7¥ 1635-40X6 SET SCREW, SOCKET (CP) SM6.35X6
12-3 555877001 1|P#F576. 357473 SET SCREW, (CP) SM6.35-40X4

13 100250001 1|7#35°7.14 SCREW, 5M7.14

16 549864001 1 (W& GLBY: THREAD TAKE-UP LEVER ASSY, B
16-1 547089001 1|7k AL THREAD TAKE-UP SUPPORT

16-2 547090001 1|FAE"2b Y THREAD TAKE-UP LEVER

16-3 547091001 Tl ALY THREAD TAKE-UP SUFPORT SHAFT
16-4 154624101 1|WF" 97778 MEEDLE BAR CRANK, B

16-5 145485001 1|#43%7 3. 5701 SCREW, SM3.57-40X6 L

16-6 549689001 1| L MEEDLE BAR CONNECTING ROD
16-7 837926101 1|E" "3 MEEDLE BAR CLAMP

16-8 062680812 1|#4"3437-40X%8 SCREW, PAN SM4.37-40X8

18-9 147777000 Py e o N U NEEDLE BEARING

17 014780622 1[FHbARS 6. 350% 3 SET SCREW, SOCKET (CP} SM6.35
18 102630001 1| TP hIaY NEEDLE BAR GUIDE SLIDE BLOCK
19 548583000 1|WFTFAA MEEDLE BAR GUIDE

20 100242003 2[9535°3.57 SCREW, SM3.57-40X5

21 155578000 2|3 bt 7. 2 RUBBER CAP, 7.2

22 154701101 1|0 NEEDLE BAR, D

23 144458001 1|PaT0kb 2357 3. 57 SET SCREW, 5M3.57-40X4.5

24 152242001 1" e MNEDDLE BAR BUSH, U

25 154627001 1 |AE" JA2005 N-BAR BUSH, DS

26 115053012 13T (512 NEEDLE, TGX1 (#12)

118-V38-123




B2, E&#h, #H#%BSER / Upper shaft and needle bar mechanism

118-V38-123



B2, k&h. #1#BEIR / Upper shaft and needle bar mechanism

REF.NO CODE |O'TY ElXdq NAME OF PARTS RM
30 552834201 1|37 -3 TIMING PULLEY ASSY, U
30-1 556017000 1|77 5770 UPFER SHAFT PULLEY
30-2 S56018000 |7 -EAT Y PULLEY SPACER
30-3 556015001 177184 PULLEY WASHER
30-4 018401236 3[FH M2 BOLT, SOCKET M4X12
30-5 028040246 3|0 b 224 WASHER, SPRING 2-4
a1 555572001 2|7+t 1595-28X10 SET SCREW, SOCKET(CP}SM5.95X10
35 552838000 1|97 oA 37N e UPPER SHAFT TIMING BELT
36 552839200 1| IME=37"347b MOTOR BRACKET, IM
a7 018083022 3|7 MREX30 BOLT, SOCKET M8X30
38 028080242 a3 hi2-8 WASHER, SPRING 2-8
39 025080232 3|3t 47208 WASHER, PLAIN M 8
40 $52840001 1A B2 BELT ADJUSTING PLATE
4 018081022 1 |FHE"RRENT0 BOLT, SOCKET MeX10
42 018062522 1 |FHE" MHEXEE BOLT, SOCKET MBX25
43 021060102 1|#7k1518 NUT, 1 M&
44 S47270001 A|FHE" b 236X30 BOLT, SOCKET (5/P WASHER)M&X30
47 552836000 1|E=23{ 3077703 MOTOR TIMING PULLEY ASSY
48 S55572001 1|7 1595-28X10 SET SCREW, SOCKET{CP)5M5.85X10
49 017680512 1 (3" Ah4. 37X5 BOLT, SM4.37X5
118-V38-123




C1 . % U B3R / Feed mechanism

118-V38-202




C1.3% ) Bi{% / Feed mechanism

REF.NO CODE oY A NAME OF PARTS Al
1 537930201 T|HATMN" -T2 X-FEED LEVER ASSY
1-1 537031101 1[N - X-FEED LEVER
1-2 559012001 1|3 RT3 973 T-LENGTH FEED SLIDE BLOCK ASSY
1-3 151602002 T A4, 37 SET SCREW, SM4.37-40X6
1-4 153824001 1|71kt FELT
1-B 108802001 1|7iETAX4 WICK, 4X4 L=250
1-6 837932101 11378430 FEED CAM ROLLER
1-7 537933001 1|37 ROLLER SHAFT
1-8 014780622 1|7FkA3275,. 95 SET SCREW, SOCKET SM5.85
2 537934001 1| XA7IN -2k X-FEED LEVER BUSH
3 183423001 1|32 Teh-T3 F-SHAFT SET SCREW COLLAR AS3Y
31 509212001 1|t7ha7- SET SCREW COLLAR
3-2 101708001 2|kF 6. 35 SET SCREW, SM6.35-40X5.5
4 858013001 1[YF7UNT 72 ¥-FEED LEVER ASSY
4-1 558914001 RRE VL Y-FEED LEVER
4-2 537932101 EREVE ] FEED CAM ROLLER
4-3 537933001 17 ROLLER SHAFT
4-4 014760622 1|7HhA2575, 95 SET SCREW, SOCKET SM5.95
S 559915001 157400577 TACK WIDTH FEED SHAFT
6 014760622 1{FFbA3775, 95 SET SCREW, SOCKET SM5.95
7 152760051 HIFa v =" 7 TACKWIDTH FEED LEVER SHAFT
8 048180142 1|27 7309018 RETAINING RING, EXTERNAL C18
e 162758001 2|47AM 218 WASHER, THRUST 18
10 014760622 1|FHRA37 5. 95 SET SCREW, SOCKET SM5.55
11 S379370M01 1|F2UHaT " Fr 7 FEED CAM BRACKET
12 S37938001 1|37UHkX FEED CAM, X
13 014760822 2|FHR43 75,95 SET SCREW, SOCKET SMS5.95
14 537930001 1|#bi™ CAM SHAFT
15 048060342 1|FA7ES RETAINING RING, Ef
16 070688850 2|5%%" 7rBBEZINR BALL BEARING, 688ZZNR
17 53794001 2[4Fe7 A POSITIONING PIN
18 062681012 2[F~ 34374000 SCREW, PAMN SM4.37-40X10
19 8537937001 1|390HLT Fr o FEED CAM BRACKET
20 537841001 1|37UanY FEED CAM, Y
21 014760622 2|THrA775. 95 SET SCREW, SOCKET S5M5.95
22 537938001 1|#hiy CAM SHAFT
23 048060342 1| FATES RETAINING RING, E6
24 070688850 2|5¥y TreBBZINR BALL BEARING, 688ZZMNR
25 537940001 2[4FE i POSITIONING PIN
26 DB2681012 2| 243740510 SCREW, PAN SM4_37-40X10
a7 537942100 2lF7TATNTTE COUPLING HUE, 8
28 537943100 2|77 NTTR, 35 COUPLING HUE, 6.35
29 537944000 2\H7V AT AN COUPFLING SPACER
30 014760622 8|FHH43575.95 SET SCREW, SOCKET SM5.95
3 559916001 1|3205 474444 FEED BRACKET GUIDE PLATE
32 145318001 B 4.37 SCREW, 5M4.37
33 549590001 20370 Ty FEED HOME POSITION DOG
34 DB0300512 21 MINE SCREW, BIND M3X5
35 549683001 2T LT HOME SENSOR SETTING PLATE
36 062680612 2|34, 37-40K6 SCREW, PAN SM4.37-40X6
38 559918001 113702473 FEED BRACKET ASSY
38-1 152771000 22907 1A FEED BRACKET SPACER
29 559921001 2\nA474.8 SPACER, 4.8
40 071047650 2|7%193/16 BEARING BALL, 316
41 025060232 2|78 0 37206 WASHER, PLAIN M 6
42 m7vei1zi2 2|4 M5, 85X12 BOLT, SM5.895X12
44 163057101 2T AR SCREW, W/SOCKET SM4.37
45 153035000 ARERASI vt WORK CLAMP FELT
49 523337001 1|37 AEA18.5 RUBBER CAF, 18.5
50 558512000 1|07k Ly "PB-8 ROD EMD, PB-8
51 510209101 1|34, 37 SCREW, 5M4.37
B2 558923000 14298 {40 -R FEED BRACKET COVER
53 0E0680512 2|0k 437-40K5 SCREW, BIND SM4.37-40X5
100 158971001 I EVAAEARL+) FEED PLATE, 11:FLAT
118-V38-202




C2. XY Bk (F 72 3 >8&) / Feed mechanism (Option parts)

g— 113 g— 113

@ 114 ®>—114
110

111($.0.8)
112($1.2)

110

-111(¢ 0.8)
112(¢ 1.2)

190-3

190-4

118-V38-202




C2.:&WEE (7 3 58&) [ Feed mechanism (Option parts)

REF.NO CODE |aTy bt o NAME OF PARTS RM
"FIa R "OPTION PARTS"
43 549955001 1|30 45455 SCREW, W/SOCKET SM4.37
100-2 154665101 139043 FEED PLATE
100-3 1541866101 1[19Y454. 8k3 FEED PLATE, 4.8 :FLAT
100-4 153833101 18147 FEED PLATE, 7
100-5 153870101 1|#9Y157E7 FEED PLATE, 7 :FLAT
110 153837001 1|9 A5 T4(% PRESSER PLATE
<p0.8> <(0.8>
111 153839001 1|4 2L 30, 8 SPRING, 0.8
<p1.2> <t1.2>
112 153871001 1|8 2 31,2 SPRING, 1.2
113 144075001 28 KF3.57 BOLT, SM3.57
114 025350132 2(E7% " b 339 WASHER, PLAIN S 3.5
190-1 549950001 1|F7U4811k7 FEED PLATE, 11 FLAT
190-2 549951001 1|74 FEED PLATE
190-3 548852001 13924, 8kF FEED PLATE, 4.8 FLAT
190-4 545953001 1390457 FEED PLATE, 7
190-5 545954001 1|07 FEED PLATE, 7 FLAT
118-V38-202

10




D.#T 5 B8& / Work clamp lifter mechanism

32

11—

o)

(

31

Lot

11

118-V38-204



D. 1 _F4°RA{FE / Work clamp lifter mechanism

REF.ND CODE aTy [l NAME OF PARTS Rl
1 545630001 1|74 LINK, A
2 549631001 1|78 LINK, B
3 S49632001 1|1A2C9% LINK ASSY, C
4 844635001 A7 1A LINK SHAFT, A
5 549636001 117498 LINK SHAFT, B
& 34963700 al (e LINK SHAFT, C
7 549638001 125 9D LINK SHAFT, D
8 100281001 4|13 47% WASHER, PLAIN
9 537968001 6|47 E" B SNAF FIN, 8
10 519682001 20119775 SNAP PIN, 5
1" 540822101 1|4H41rr o7k WORK CLAMP LIFTING ROD
12 555157000 1[AH 1539250 BUSH
13 014760622 2|7HhA%7 5. 95 SET SCREW, SOCKET 5M5.95
14 S10105001 2|tk in g SPRING, EXTENSION
15 549639001 1|41 SENSOR SETTING BASE
16 052680612 1[a" 4. 37-40X6 SCREW, PAN SM4.37-40X8
17 549640101 1|EAhF{y SENSOR PERCEIVE PLATE
18 555479001 1[PFE b 734X8 BOLT, SOCKET (S/P WASHER) M4X8
18 S49641001 1|7 {R" MW {A SOLENOCID SETTING PLATE, A
20 gGosa1212 4|0 (" 437-40K12 SCREW, BIND SM4.37-40X12
21 549642001 1|4 W28 SOLENOID SETTING FLATE, B
22 080501018 2|h° 4 M5XT0 SCREW, BIND M5X10
23 549543001 1074 GUIDE
24 0E06BDT12 2| b 437-40X7 SCREW, BIND SM4.37-40X7
25 120448001 ERY _ RUBBER BAND
26 018501422 2{FFE"RE5X14 BOLT, SOCKET M5X14
27 150208002 1|E78°h° 316 WASHER, PLAIN 16
28 048150142 1| FA77 739015 RETAINING RING, EXTERNAL C15
29 153828001 1|30%°7 ROLLER SHAFT
30 107744001 1|3A ROLLER
31 153484001 14" #°34.76 WASHER. PLAIN 4.76
32 105234003 2|V, 37 NUT M4.37
33 540820008 T b A2~ LEVER HOLDER
34 oi80e1622 2|FrE MEXTE BOLT, SOCKET MEXi&
35 025080232 2|kt h" #7196 WASHER, PLAINM &
36 540921001 1|4 AT L - B-CLAMP LIFTING LEVER
37 153838001 1|3 LN ) B-CLAMF LEVER SHAFT
38 014760622 1|FHhA3575.95 SET SCREW, SOCKET SM5.95

118-V38-204



E.HR&>»YAhE, fFHHBAR / Button clamp mechanism

S (CREARCO

" #7548 /OPTION PARTS *

11012 110223 11082 110424
11041 —= 11021 —— 11081 ——— &= 11041 —— =2

118-V38-214
13



E. N2V H 3, (EEESR / Button clamp mechanism

REF.NO CODE |aTY AT NAME OF PARTS R
1 153830000 1|8 ahiang— BUTTON CLAMP HOLDER
2 153827001 1|4 hians 570 BUTTON CLAMP HOLDER SHAFT
3 014680622 2|THhazy 4, 379473 SET SCREW, SOCKET (GP) SM4.37
4 151968001 1|8 LEne 71993 BUTTON CLAMP HOLDER HOOK ASSY
4-1 151969001 1| b =20 B-CLAMP HOLDER HOOK
42 107744001 2{0 ROLLER
4.3 153484001 1§17 34.78 WASHER, PLAIN 4.76
4-4 105234003 2|tyka, 37 NUT SM4.37
5 014760622 1|77h#3%75, 95 SET SCREW, SOCKET SM5.85
6 153834101 1|47 9h3808 " T BUTTON CLAMP HOLDER SUPPORT
7 017711412 23" k4. 76X14 BOLT, SM4.76X 14
8 146354001 2t % WASHER, PLAIN 5
9 146994001 2| Han 333035 NUT, ROUND SM86.35-40
10 115148101 1|11 37396985 ° ADJUSTING SCREW, SM6.35-40
11 115147001 1|37 82310 3 COMPRESSION SPRING
12 549998001 1| Muh =h" b FINGER GUARD
13 011679312 2|3y 3. 57k SET SCREW, (FT) SM3.57
100 559315001 1|3 2rhizan: BUTTON CLAMP ASSY, 2A
100-1 $52093001 1|3 2hied BUTTON CLAMP BRACKET
1002 559316001 1|4 ahizal BUTTON CLAMP, 2AL
1003 $59317001 1|4 8299320R BUTTON CLAMP, 2AR
1004 115156001 2|# FurhiTaE" BUTTON CLAMP GUIDE PIN
100-5 047250642 2(37°U k" LAN2. B PIN, SPRING ROLL AW25
100-6 559318001 ] E PRI LT BUTTON CLAMP 2AL PLATE SPRING
100-7 559319001 14" 4703 2AR{90" 3 BUTTON CLAMP 2AR PLATE SPRING
100-8 062680512 ol 2437-40X5 SCREW, PAN SM4.37-40X5
1009 115158001 2|5 374,76 SHOULDER SCREW, SM4.76
100-10 559320001 1|# 227328 BUTTTON CLANP, 2AM
100-11 503658001 1|8 59034 whh BUTTON CLAMP PLATE CAM
100-12 062680812 2|3 437-40X8 SCREW, PAN SM4.37-40X8
100-13 S03468101 1|9435° 4,37 SCREW, SM4.37
100-14 S03657001 1[vAdIhd. 37 NUT, ROUND SM4.37
100-15 559321001 1|4 2307 % SPRING
100-16 115164101 1|# 23334 s BUTTON CLAMP ADJUSTING PLATE
100-17 115165001 1|53 4.37 SHOULDER SCREW, SM4.37
100-18 115166001 1|4 374,37 SHOULDER SCREW, SM4.37
100-19 §52072001 1|+ 2haA" 8L BUTTON CLAMP SPACER, BL
100-20 552076001 |4 27h338" 4BR BUTTOM CLAMP SPACER, BR
100-21 501694001 2|73 2. 38X4 SCREW, FLAT SM2.38X4

" F T g LIRS "OPTION PARTS'

110-1-1 552071001 1|4 2T AL BUTTON CLAMP SPACER, AL
110-1-2 $52075001 1| 47h3In" —$AR BUTTON CLAMP SPACER, AR
110-2-1 552072001 1|3 e ThianT 4Bl BUTTON CLAMP SPACER, BL
110-2-2 552076001 1| 7hian” B8R BUTTOMN CLAMF SPACER, BR
110-3-1 552073001 1 | 2 AT 0L BUTTON CLAMP SPACER, CL
110-3-2 552077001 1| 2RI HCR BUTTON CLAMP SPACER, CR
110-4-1 52074001 1 [F 37 h3n DL BUTTON CLAMF SPACER, DL
110-4-2 552078001 1|F° 2u7h3I° ~4DR BUTTON CLAMP SPACER, DR
118-V38-214

14



F . TehBE4% / Lower shaft mechanism

15

118-V38-305




F. TEES1R / Lower shaft mechanism

REF.NO CODE oTY = NAME OF PARTS RM
1 141786001 1 [t e AT SHOULDER SCREW
2 100090004 1374714 NUT, SM7.14
] 014680622 1|\PER AT 4, 37987 3 SET SCREW, SOCKET {CP) 5M4.37
4 152245101 1305t ROCK GEAR
5 S37eTE2 1|3 D ROCK GEAR SHAFT
& 181995001 1[tErhir—91 SET SCREW COLLAR ASSY
61 101706001 2|k 6. 35 SET SCREW, SM6.35-40X5.5
7 Di4760622 2|7 44575, 95 SET SCREW, SOCKET SM5.85
g 549605001 187993 LOWER SHAFT ASSY
1¢] S55213001 11857 745k LOWER SHAFT BUSH
10 014760622 1|7HhA3%75, 95 SET SCREW, SOCKET SM5.35
11 152678201 1|#eF39ers ADJUSTING 8TUD
12 081003670 107" PH3 O-RING, PW3
13 S49809001 1 |¥hh7-93 SET SCREW COLLAR ASSY
13-1 014770622 2|FHhAE 6, 350473 SET 3CREW, SOCKET (CP) 3M6.35
14 85592711 EELEF PR SHUTTLE RACE BASE ASSY
14-1 S552161M01 Ei LAl SHUTTLE RACE BASE
14-2 502429101 1 i b SHUTTLE RACE THREAD GUIDE
14-3 062660412 2{771318-40%4 SCREW, FAN SM3.18-40X4
14-4 152683101 2(FEHTNILE S-RACE BASE SETTING CLAW
14-5 152684101 2|3th7b i 3 SPRING, COMPRESSION
14-6 402887007 2|4 h7 3.2 WASHER, 3.2
14-7 DE2660712 2[4 2318-40X7 SCREW, PAN SM3.18-40X7
14-8 509043000 2[7zrk FELT
14-9 548881000 2[75kT3x3 WICK, 3X3 L=360
14-10 549626000 1[J3EEIN3 WICK, 3X3 L=300
14-11 549685000 1[93EE3N3 WICK, 3X3 L=100
15 M 4re0e22 1|7HR#3%75, 95 SET SCREW, SOCKET 3M5.95
16 152678201 1[RFIMSS T ADJUSTING STUD
17 081003670 1|07 PN3 O-RING, PW3
18 048070342 1|FATET RETAINING RING, E7
19 55521501 1| 740 —HR DRIVER, HR
20 mas01232 1|FHEREEXT 2 BOLT, SOCKET M5X12
21 15268211 1[3Hh7A SHUTTLE RACE BAGE, A
22 SA1889001 1|s5108747n37% (D) SHUTTLE HOOK ASSY, W/BOX351087 (D)
23 516230001 1|=-b 00-7-4X19. 8 NEEDLE ROLLER, 4X19.8
24 152690401 1|#7E"Ar-273B BOBBIM CASE ASEY, B
24-1 154340101 1|6 A-AFarnT 3 TEMSION SPRING
24-2 154341001 1|F A2 3357 SCREW
24-3 154342001 1|97 N 3 ANTI-SPIN SPRING
25 159613051 1|# k"> BOBEIN
27 555658000 1|ATIhE FELT
28 555214000 1 |#97IhMAT FELT HOLDER
20 555140001 148" -t SUFFORT
30 123882001 1197037 4.37 SHOULDER SCREW, SM4.37
31 103810002 T[FEA7 03 % WAVE WASHER
a2 025770232 1|E3%" 47 47296, 35 WASHER, PLAIN M 6.35
118-V38-305

16




. ¥5HMBBA% / Lubrication

7
20 5 4412 10 g

33 54 3635 53

17

118-V38-350




G. i858 B RR / Lubrication

REF.NO CODE Q7Y e d o MAME OF PARTS R
1 549992000 LI ERE i ki OIL GAUGE WINDOW
2 S07333001 1|HAFN TS FIPE, &
3 507456000 1|t 2-pF1-7" OIL TUEE, L=160
4 148738000 1[73kE WICK, L=335
] 107148001 1|718t FELT
] S379830M1 19757 P%I9244T WICK SUPPORT
7 082680812 1|#A7 24, 37-40X6 SCREW, PAN SM4.37-40X6
B 025680232 1|k74 7" 37274, 37 WASHER, PLAIN M 4.37
] 028880242 1[0 35 8 32-4, 37 WASHER, SPRING 2-4.37
10 $10478000 1 (b ¥2917 Ik FELT
11 534986000 1k 217" OIL TUBE, L=135
12 549982000 1{73EE404 WICK, 4X4 L=400
13 107148001 2{71hk FELT
14 54989580 1|7 AT WICK SUPPORT
15 S10162201 1| AF T WICK SUPPORT
16 080670512 1|7 1h" 357-40X5 SCREW, BIND SM3.57-40X5
17 548620000 2|t 2177 OIL TUBE, L=340
18 549857000 1[3EE4X4 WICK, 4X4 L=700
19 S$49622000 1|73ER4%4 WICK, 4X4 =130
20 548883000 1[73EE4X4 WICHK, 4X4 L=800
21 5496584000 1[E773EE FLAT WICK, L=200
22 1045687101 1[92 EHI WICK SUPPORT
23 158565000 1]93E%2. 5X150 WICK, L=150
24 837885000 1|2 75 T1kE FELT
25 537986000 1|k k-7 OIL TUBE, L=440
26 518083100 1|93ET4X4 WICK, 4X4 L=1100
27 145547001 1|F1-7 #h3° TUBE HOLDER
28 0626870512 17" J357-4005 SCREW, PAN SM3.57-40X5
25 537887001 1|55 75293t LOWER SHAFT WICK SUPPORT
30 S37988000 19557 75292710 LOWER SHAFT WICK FELT
| 062680612 1|#77 4. 37-40K6 SCREW, PAN SM4.37-40X6
32 509043000 1{714F FELT :
33 152548001 EREE avind OIL GAUGE WINDOW
34 548623000 1|t =Ma-7° OIL TUBE, L=280
35 549624000 1|b"24F1-7° OlL TUBE, L=280
3G 548625000 1{E"ZAF2-7" OIL TUBE, L=160
38 152869001 2|3-F 1183 CORD HOLDER
39 082670512 21+n"3357-40X5 SCREW, PAN SM3.57-40X5
40 148738000 173k WICK, L=335
41 148738000 1123kt WICK, L=335
42 152856001 1}73EE4X4 WICK, 4X4 L=500
44 228475000 3| 47 1.9X80 FASTENING BAND, 1.9X80
45 1538924001 1| 7Tk FELT
A6 549957000 1{73kE4X4 WICK, 4X4 L=700
A7 549958000 1173ETaX4 WICK, 4X4 L=70
48 548885000 1{b" 2AF1-7" OIL TUBE, L=170
4o 549986000 1| ZAF1-7° OIL TUBE, L=110
50 548887000 1| 24F2-7° OIL TUBE, L=150
51 549835001 1|3-b"HIH CORD SUPPORT
52 082670512 1|#472357-40X5 SCREW, PAN SM3.57-40X5
53 549618000 1|E" ==hF2-7" OIL TUBE, L=210
54 S55659000 193kE WICK, L=300

118-V38-350

18




H . #iE i Bifk / Threading mechanism

be

23
24

e
/ OPTION PARTS "

19

118-V38-401




H. i - B8{& / Threading mechanism

REF.NO CODE oTY (= e NAME OF PARTS R
1 152869001 1{P-L{b:F ARM THREAD GUIDE
2 0GoGT0E12 1| b 357-40K6 SCHEW, BIND SM3.57-40X6
3 152870001 1| 7-bA b ARM THREAD GUIDE
4 0E2670812 1|+ 2357 -40X6 SCREW, PAN SM3.57-40X86
5 113316001 1|P-bA A ARM THREAD GUIDE
8 060670612 1|V {2h 357-40X6 SCREW, BIND SM3.57-40X6
8 152872001 1|(bF3%Ea"{ TENSION BRACKET
g 114284001 1|04 O-RING
10 144588001 1|ARRIN 2B THREAD TAKE-UP SPRING, B
11 512699000 1| fbabak” TENSION RELEASE PIN
12 116822001 1| HF35H"7 TENSION STUD
13 531032001 1| bF3ATATH TENSION NUT
14 107606001 T|AMFIEN" 2 TENSIOM SPRING, H
15 158805001 1| MFINATHL TENSION DISC PRESSER
16 145446001 2|1hFaA%A7 TENSION DISC
17 100402004 1|+43573.57 SET SCREW, SM3.57
18 S10462001 1|7Hh435° 5,95 SET SCREW, SOCKET 5M5.95
19 115186001 1 (P21 b33 MAIN TENSION STUD
20 100136001 1 (3% TENSION NUT
21 115188001 1| bF3En" 3 MMAIN TENSION SPRING
22 145446001 2|7 TENSION DISC
23 152888001 1|39 b THREAD RETAINER
24 DB2670612 2|Fn " 1357-40X8 SCREW, PAN SM3.57-40X6
25 S30003001 1M AR A NEEDLE BAR THREAD GUIDE, A
26 154626001 1N AR A NEEDLE BAR THREAD GUIDE, D
A il "OPTION PARTS"
27 152881001 1jTEA 371 NEEDLE COOLER ASSY
28 014760632 1|FH7E1595-28X6 SET S8CREW, SOCKET (CP)}SM5.95X8
29 152883000 1|71AHEX15.5 FELT, BX15.5
30 152884001 1T 1bbr NEEDLE COOLER THREAD GUIDE
31 062670412 1| 33574084 SCREW, PAN SM3.57-40X4
33 512441001 1 [FATN 2ILE D% WASHER
118-V38-401



J . %¥:R8{%/ Bobbin winder mechanism

5

2
4

21

118-V38-402



J. %% 1% / Bobbin winder mechanism

REF.NO CODE |Q'TyY B A NAME OF PARTS R

1-1 837981109 1|%77% TOP COVER

1-2 537982100 1|4h3%97" BOBBIN WINDER ARM

1-3 $37993000 1|48n" % PLATE SPRING

1-4 048100142 1| bR EANC 0 RETAINING RING, EXTERMAL C10
1-5 537994001 1|{ke%945° 7 BOBBIN WINDER CLAW STUD

1-6 S37995101 1|# kAt BOBBIN PRESSER

1-7 100402004 1|bA33" 3,57 SET SCREW, SM3.57

18 537996001 1|{ke%74 BOBBIN WINDER CLAW

1-9 014680622 1|FHRARS 4. 370873 SET SCREW, SOCKET (CP) SM4.37
1-10 048050342 1| FATES RETAINING RING, E5

1-11 537997001 1|4bvE" 9 BOBBIN WINDER SHAFT

1-12 154528001 1|{R3%47 BOBBIN WINDER WHEEL

1-13 120448001 1|37 47 RUBBER BAND

1-14 1209890001 2[ravoEr i 4, 37 SET SCREW, (CP) SM4.37-40X8
1-15 510174000 1|323r1% DUST GUARD PLATE

1-16 $37998001 1|{bv%97 1 % SPRING

1-17 157968001 1|42 KNIFE

1-18 062680512 1[N 2437-40X5 SCREW, PAN SM4.37-40X5

1-19 159574101 1| A b TENSION STUD

1-20 100136001 1|{FFTH TENSION NUT

1-21 144110001 1 |- {0 3 TEMSION ADJUSTING SPRING
1.22 145446001 2|{rF3A7 TENSICN DISC

1-23 144105000 1|73 9T 57 3 TENSION SPRING FLANGE WASHER
1-24 021680202 1|#/h2v14,37 NUT, 2 SM4.37

1-25 141590001 MBS Yo THREADING BAR, U

1-26 100022004 2|#/k5.95 NUT, SM5.95

1-27 025680232 1|E54" 87 37194, 37 WASHER, PLAIN M 4.37

2 062681212 2|47 2437-40X12 SCREW, PAN SM4.37-40X12

3 062680612 1|77 34, 37-40X%6 SCREW, PAN SM4.37-40X6

4 025680232 3634 5" 35194, 37 WASHER, PLAIN M 4.37
15 547335101 1|4bv%7° 073 BOBBIN WINDER PULLEY ASSY
118-Y38-402

22




K. %Y B& / Thread timmer mechanism

12
13—

11-1{H=0.3mm)
11-2(H=0.6mm)
11-3(H=0.45mm) &Z===

I@@@w'\

22.5 22.8 22-4

—_—— __.-J"

22
< EAA / For Japan only >

46-1(t=0.4mm)

46-2{t=0.5mm)

46-3(t=0.6mm)
4541
47 2 40 %
48

" +7%a 88 | OPTION PARTS * 53-2 533 53-4 535 53-8

5 oS

(¥ —8R—5%%&ER | Refer to Gauge parts List.)

118-V38-403
23




K. #4810 B8R / Thread trimmer mechanism

REF.NO CODE Q7Y [ MNAME OF PARTS AM
1 549625201 1 [F¥HA THREAD TRIMMER CAM
2 014770622 2\FFA2% 76, 36047 3 SET SCREW, SOCKET (CP) SM#5.35
3 S3B002201 VIR | VIR SOLENOQID SETTING PLATE
15 oB0e81212 2N b A3T40K12 SCREW, BIND SM4.37-40X12
G 154539000 1l A T SOLENOID CUSHION
7 S02652001 143 WASHER
a8 S23836001 1l L 3 SOLENOID LEVER ASSY
81 502654001 1| L — SOLENOID LEVER
8-2 014680622 1[FHRARS" 4, 37072 SET SCREW, SOCKET (CP) SM4.37
] S38003104 g B P DRIVING LEVER PUSH LEVER
10 S49645001 1|47 874.76 SHOULDER SCREW, SM4.78
<H=0.3 mm. E2E2> «H=0.3 mm, Marked in 2>
11-1 S38004002 1[7h " dan” —Abn® DRIVING LEVER STOFPER, H=0.3
<H=0.6 mm. ICS3> =H=0.6 mm, Marked in 3=
11-2 538004003 1|0k T =2’ DRIVING LEVER STOPPER, H=0.6
<H=0.45 mm, BS54 = =H=0.45 mm, Marked in 4=
11-3 S38004004 B L S DRIVING LEVER STOPPER, H=0.45
12 353893001 2\THE M4 IT-4010 BOLT, SOCKET SM4.37X10
13 148847001 244" % WASHER, PLAIM 4,78
14 1593905001 1| FARFIGE T ADJUSTING SCREW
15 105812003 1 (#4794 NUT, SM7.94
16 S42644001 1 L T s 2 b DRIVING LEVER GLUIDE SHAFT
17 231071001 1| 4448¥15 BUSH, 8X15
18 532235001 RN EXE R ATy SPRING, COMPRESSION
19 048070342 1| bATET RETAIMNING RING, ET
20 1535968001 AR WASHER
21 154586000 1 MY ALLA = CUSHION
22 548646101 AR E e =53 THREAD DRIVING LEVER ASSY
22-1 S59874001 TRl - THREAD DRIVING LEVER
22-2 S58872001 140 THREAD TRIMMER ROLLER
22-3 S59871001 T4 304,37 SHOULDER SCREW, SM4.37
22-4 S59873001 21 H WASHER, PLAIN
22-5 SA0049001 2|+4, 37 MNUT, 5M4.37
225 028680242 1|3 hT3e—4, 37 WASHER, SPRING 2-4.37
23 4770622 1|PFRA3s 76, 309473 SET SCREW, SOCKET (CP) SME.35
24 S02364001 247 T8 3B SHOULDER SCREW, B
25 100022005 21F7h5. 95 MNUT, SM5.95
26 549648001 1[I T3 THREAD TRIMMER ROD ASSY
26-1 549649001 1 b0 THREAD TRIMMER ROD
26-2 141492001 2L T JOINT ASSY
26-3 100022005 21F4bh5, 85 NUT, SM5.95
28 549650001 1ML = THREAD TRIMMER LEVER
a0 510195001 1 b " THREAD TRIMMER LEVER SHAFT
i 110367001 13 WASHER, PLAIN SPECIAL 8
32 048060342 1{kATEE RETAINING RING, E&
S 014760622 1|Frh£3575.95 SET SCREW, SOCKET SM5.95
34 S38011001 1 HREER 207 3 SPRING, EXTENSION
35 54965101 ER LS SPRING HOOK
36 110233001 114357476 SHOULDER SCREW, SM4.76
a7 140161004 1 (#7476 NUT, SM4.76
38 549994001 o b4, 76 WASHER, PLAIN 4,76
40 538012001 1 |Lwdiolen” 3 CONMNECTING ROD LEVER ASSY
41 510202201 1 (Ll LEVER SHAFT
42 121007001 |FaTi b A 4,37 SET SCREW, SM4.37
<FHE> <For Export>
43-1 338015001 1|4 NEEDLE PLATE
<ERHE> <For Japan only=
43-2 S40918001 1|12 MNEEDLE PLATE, C
118-V38-403

24




K _ 41 B [ Thread trimmer mechanism

12
13—

e S
-2(H=0.6mm -
1 ‘E-H{I-I=D.4-5m|$|}m

| @3

l @@ (

N _EESEE;?_ 224
22

= HAm a’Fﬂnﬂpm only >

< Wit H
/ For Export »

46-1(t=0.4mm)

46-2(t=0.5mm) —— G

46-3(t=0.6mm)
45%
47

43—@

53-2 53-3 53-4 53-5 83-6

(¥ — BB —KHREM/ Refer to Gauge parts List.)

118-V38-403
25




K. 4] Ef# / Thread trimmer mechanism

REF.NO CODE oTy EAq NAME OF PARTS BM

44 S38016001 1|4k Lwh THREAD CONNECTING ROD

45-1 549388001 1|4b"pNT: MOVABLE KNIFE ASSY, N
<t=0. 4 mm> <t=004 mm=

45-1 S10208001 1|4F" ndA” SPACER, MOVABLE KNIFE T=0.4
<t=0.5 om> =t=0.5 mm=>

46-2 S10208002 1|k b SPACER, MOVABLE KMIFE T=0.5
Zt=0.6 mm> <1=0.8 mm=

46-3 510208003 1|4k A" SPACER, MOVABLE KNIFE T=0.6

47 S00705001 1|4+ Indr7- MOVABLE KNIFE COLLAR

A8 510209101 1|38 4, 37 SCREW, SM4.37

49 S10210201 al =l FIXED KMNIFE

50 111140002 2|45 2. 38 SCREW, 5M2.38

a1 100032004 2|54, 37 SCREW, FLAT SM4.37-40X8

52 511244001 2|34, 537 SCREW, SM4a.37

231 352082001 1 [P 3HX NEEDLE HOLE PLATE, HX

54 100360003 242,38 SCREW, FLAT SM2.38

a5 228475000 14T LR, 9XE0 FASTEMING BAND, 1.9X80
# a. 7:1/, = :"Eﬁﬂ” "D'ptinl'.l pal"tSu

45-2 SEH105001 1|{b"HnSPs: MOVABLE KNIFE ASSY, SP

53-2 S40917001 1 [IPH 2HS NEEDLE HOLE PLATE, HS

53-3 540925001 1 |MIFH{SHT MEEDLE HOLE PLATE, HT

53-4 SE2079001 1 [WIFF{FHU MEEDLE HOLE PLATE, HU

53-5 S52080001 1 [T SHY NEEDLE HOLE PLATE, HY

53-6 S52081001 1 [T SHE MEEDLE HOLE PLATE, HW

Q00 548462001 1|5/ pEIA 3 FPLATE SPRING

118-V38-403

26



L . %&h - PR / Thread wiper mechanism

118-V38-405

118-V38-408
27




L. k3L (% / Thread wiper mechanism

REF NO CODE__|QTY Eo A1 NAME OF PARTS RM
1 349652101 | 1[mn"-ghdun - THREAD WIPER DRIVING LEVER
2 152822101 | 1|Hn" "% THREAD WIPER SHAFT
3 025770232 | 1|34 135296, 35 WASHER, PLAIN M 6.35
4 048040342 | 1 |h7E4 RETAINING RING, E4
5 014760622 |  1[Prr4375.95 SET SCREW, SOCKET SM5.95
6 S38024001 | 1[MA-0u 57y THREAD WIPER ROD SHAFT
7 S38025001 | 1 [p4n"-mb 43 THREAD WIPER ROD ASSY
8 145992001 | 1|P4evibais 4.37 SET SCREW, SM4.37
9 048060342 | 1|M7ES RETAINING RING, E8
10 116620001 | 2t 4% WASHER
11 152823001 | 1|7 9773 THREAD WIPER ARM ASSY
12 048030342 | 1[M9E3 RETAINING RING, E3
13 152827001 | 13m0 OIL CAP
14 014710522 | 1[PFh23y 4. 76043 SET SCREW, SOCKET (CP) SM4.76
15 156206001 | 1]Mn -A THREAD WIPER, A
16 082870512 | 1 [ 1357-40x5 SCREW, PAN SM3.57-40X5
17 025350132 | 1[5 1 Ay WASHER, PLAIN S 35
118-V38-405
M. 5= U B{# / Thread take-up mechanism
REF.NO CODE__[QTY Eo AT NAME OF PARTS R
1 549659001 A VIR VR L SOLENDID SETTING PLATE
2 062710812 | 2| 3476-32%8 SCREW, PAN SM4,76-32X8
3 S49660101 | 1[1hpyLA"- THREAD TAKE-UP LEVER
4 107321008 | 2|4 >3574.76 SHOULDER SCREW, SM4.76
5 519748001 | 1[40 150y CUSHION
6 047401442 | 1|37° 127 AN4 PIN, SPRING ROLL AW4
7 549661001 U PZE IV SOLENOID JOINT
8 S01998001 |  2|FsvUibisy” 3.57 SET SCREW, SM3.57-40X6
9 110251001 | 2[A41d7 s s SPRING HOOK
10 021670102 | 2[¥F1313,57 NUT, 1 SM3.57
11 534883001 | 1|1MUn"% SPRING, EXTENSION
12 S10748001 | 1|48 m93500953 CUSHION
13 S49663001 | 1/4743.57 NUT, SM3.57
14 062671012 |  1[#\" 1357-40X10 SCREW, PAN SM3.57-40X10
15 028350242 | 1|n 3 H 32-3.5 WASHER, SPRING 2-3.5
16 025350332 | 1|65 1 34743.5 WASHER, PLAINL 3.5
17 S48662001 1 [ARRYLA =577 TREAD TAKE-UP LEVER CRANK
18 158550001 | 1[e3# 5" % WASHER, PLAIN
19 048040342 | 1|MTE4 RETAINING RING, E4
20 S49664000 | 1|RRIILIAR 0" - TREAD TAKE-UP SOLENOID COVER
21 062670612 | 2| 1357-40X6 SCREW, PAN SM3.57-40X6
118-V38-408

28




118-V38-406

N . ##% A BA{&/ Thread nipper mechanism

28




N. F$ # B{® / Thread nipper mechanism

HEF.NOD CODE  |O'TY (= | NAME OF PARTS FM
1 S49565001 1[AhbA0YR 43 TENSION RELEASE ROD ASSY
1-1 549666001 1|4RkARIE TEMNSION RELEASE ROD
1-2 141492001 14995 7% JOINT ASSY
1-3 100022005 1{7745.95 NUT, SM5.95
2 14547811 1|97 737" 4.76 SHOULDER SCREW, SOCKET SM4.76
3 502354001 1|97 737308 SHOULDER SCREW, B
4 100022005 1|+745.95 NUT, SM5.95
5 549653001 1| ABIRATR LN =T TR-RELEASE DRIVING LEVER ASSY
51 54965401 1| Ab2RAT R Tl — TEMSION RELEASE DRIVING LEVER
52 1535870M 1[5 b 487 LOWER THREAD RETAINER COLLAR
53 530033001 1|2 477 3.57 SHOULDER SCREW, SM3.57
5-4 5498655001 1|#3= COLLAR
55 106129002 1[79h3.57 MUT, SM3.57
56 028350242 1|V 3 H"32-3.5 WASHER, SPRING 2-3.5
6 348656001 128N ) TENSIOMN RELEASE LEVER, U
7 549657001 1|2k AR UZ bR RELEAASE LEVER U STOPPER
a 519748001 1|4k H7ArrAay CUSHION
9 DE2680812 2|3 3437-40%8 SCREW, PAN 5M4.37-40X8
11 538032001 1|4 b2RALN - TENSION RELEASE LEVER
12 S46734001 1|HIPF L 70 W-CLAMP LEVER LIFTER SHAFT
13 S01988001 1|Pavi5bA3e " 3.57 SET SCREW, SM3.57-40X6
14 538033001 1|53-13 COLLAR, 13
15 048040342 2|FAUES RETAINING RING, E4
17 SAQ703001 ] R 2 PN TENSION RELEASE LEVER SPRING
18 831006001 1|AIPF 73 LIFTING LEVER
19 539051001 1|4 7336X32 SCREW, PAN (S5/P W) M3.6X12
21 531952001 A ELASS by LIFTING CRAMK
22 510238001 1 |b2IRAE" TEMSION RELEASE STUD
118-V38-406

30




P . sthrE & Hia%BR / Synchronizer

118-V38-501
Q .7V FEIREAEE / Printed circuit board mechanism
'- ?71-13
1"3_§ 1-6 ?
1-13
1-9 _@\/’
ﬂ 1-14

118-V¥38-518

3




P. §H{uE 4 HESE R / Synchronizer

REF.NO CODE  |QTY i NAME OF PARTS
1 548666001 1722004773 SYNCHRONIZER ASSY
2 062400806 a[nT34XKE SCREW, PAN M4X8
4 538080001 1|z 1903 MEEDLE LOWER MAGNET ASSY, D
5 538082001 2| TR NEEDLE UPPER MAGNET ASSY, U
|6 os2681412 3|7 0437-40X14 SCREW, PAN SM4.37-40X14
7 025680132 3|e7t b #5394, 37 WASHER, PLAIN S 4.37
118-V38-501

Q. 7'V > + XAREI{R / Printed circuit board mechanism

REF.NO CODE  [QTY b A NAME OF PARTS
1 549479001 1| AAAN 03 MAIN PCB ASSY
1-1 520012000 4| ICMB4640P IC:M54640F
1-2 543178000 6|PHAZ" FPCI231 PHOTO COUFPLER:PC8231
1-3 083650008 1|CMOS | C74HCOBF IC7T4HCOBF
1-4 093650032 1|CMOS| C74HCI2F IC.74HC32F
1-5 081170008 Z|BIPICT4LS0SF IC.74LS09F-T
1-6 549484000 8|NOSFETFS10KMJ-2 TRANSISTOR, FET:FS10KMJ-2
1-7 549485000 B [MOSFETFXE6KMI-2 TRANSISTOR, FET.FXGKMJ-2
1-8 548471000 6 [MOSFETFK1 851812 TRANSISTOR, FET:FK1858M-12
1-9 538155000 3[MOSFET25K1306 TRANSISTOR, FET:25K1306
1-10 550645000 1 |MOSFETZSKT 307 TRANSISTOR, FET:28K1307
1-11 549486000 1 |MOSFET250222 TRANSISTOR, FET:28J222
1-12 Li32744000 1|DIFSHDSS708 DIP SWITCH:DSE708
1-13 0A4301005 | 31|+ 733X10DA SCHEW, FAN (5/F WASHER) M3x10
1-14 548578000 1 [GFUSESAFBU-h "% GLASS FUSE, 5A W/LEED WIRE
1-15 ¥51030150 1[#7UCE0B103 CAFACITOR, POLYESTER B0E103

118-V38-518



R1. 3> kO —JbR w & ZE8{% / Control box mechanism

15 14 1.8 1.7 1-6 1-10

1-22 | &L S g
3| oy
= B
116 Kot
%\'u 1-24 | 1-13
2B (T T it | raeee)
112 (1261 ||
21—y @l 1-25-5—|}\|ﬂ % P Lll
| 1-26-19—eny I \ —
|1-ZE-151-26-10—mﬂm {2821 | |
) : 1-26-15
L,/’lﬁ‘a-m - =——126-6 |
| 12601 ==l e e 1|-25!! [
| -‘"- _ “-.: \\'—"\..JI |
1-26-12 1-26-21'1-25\-11 | 1.26-0 1-26-20 J

L

i
5
|:|u

1-26-18 \ '\ —_————— T_——”
@:I;ﬁ ° a-—;.q 1-26
0 =5 mh,
i 1-26-
o O O Q00
1-26-10— == H%G%E 1
——— 1-26-8
1'25'5_ B o II 1-25-1

1-28-4

|
1.26-13 1-26-11 1-26-15 ﬁ 1-26-20

118-¥38-502
i3



R1. 3> A —JbR v 7 ZE1%R / Control box mechanism

REF.NO CODE QTyY e A MNAME OF PARTS AM

1 549467001 1|3 99283 BOX ASSY

1-1 548468001 L s A POWER SUPPLY BOX

1-2 548468001 1|30 A 4 MAIN PCB SETTING PLATE

1-3 549470001 1|3799%74 BOX COVER

1-4 S38093000 1|3+ 4% HOLDER PLATE

1-5 045401206 2|t 924X1208 SCREW, PAN (S/P WASHER) M4X12

1-6 0214002086 2| Farihg MUT, 2 M4

1-7 S47892000 1|DCIFAA-403 FAM MOTOR ASSY, DC

1-8 0AS403006 2|a Tt 24X 3008 SCREW, PAN (S/P WASHER) M4X30

1-9 0ASA00B06 1|+t 214XED8 SCREW, PAN (S/FP WASHER) M4X8

1-10 0AS401206 2l 34X 208 SCREW, PAN (S/P WASHER) M4X12

1-11 S42260000 177 SHI=F" 43492 FOOT SWITCH HARNESS ASSY, 434

1-12 S38107100 1|47 37" W - CONTROL POWER SUPFLY HARNESS

1-13 S38108000 1347 A a-b" MOTOR POWER SUPPLY HARMESS

1-14 538109100 15" =b7" 25" a-p” H-P POWER SUPPLY HARNESS

1-15 S31 10000 1|PERI-F POWER HARMESS

1-16 S11949000 1[2747 RUBBER BUSH

117 S00554000 17 |¥%" =FENS SUPPORT, 6NS

1-18 831760000 2|CKS7357" 26L CORD CLAMP, 28-L

1-19 S43275000 6|3-F" 777" WSENS CORD CLAMP, WS2NS

1-20 S43276000 4|2-b 957" WS3NS CORD CLAMP, WS3NS

1-21 S43277000 1|3k 1727 WSANS CORD CLAMP, WS4NS

i-22 008400604 12|+F7234%5 SCREW, TRUSS M4Xe

1-23 838116000 ] B A FRAGMENT PROTECTOR MET

1-24 837059001 1|PET-7 LABEL, PE

1-25 S3T060001 1[F-A2-9 LABEL, GROUMNDING

1-26 549939101 1|77 A AR L POWER SUPPLY PCE ASSY

1-26-1 S43177000 1] ICMAZE30 1C :MA3B30

1-2G6-2 S43184000 2|PHAT FPCAZ3 PHOTO COUPLER :PC923

1-26-3 S490588000 2 |NOSFET25K 1941 TRANSISTOR, FET :2SK1941

1-26-4 SH547 3000 1|510PAS0SCE-F DIODE, AR :PASOSCE-F

1-26-5 S38203000 1[SBOYGEOZC04R DIODE YGE8022C04R

1-26-6 SAQ037000 2 a7 URAVIADEN VARISTOR:V14D511

1-26-T 232384001 1|57 9 DSASE2MA SURGE ABSOREBER DSA3E2MA

1-26-8 S43071000 1|DBRO25XBED DIODE BRIDGE :25XB60

1-26-9 838205000 1|7 ~C250B182 CAPACITOR, ALUM-ELEC 250B182

1-26-10 SA1034000 1|77 ACE3BSE2 CAPACITOR, ALUM-ELEC 683B582

1-26-11 S43175000 1| k7 AETS54AA159 TRANSFORMER :54AA159

1-26-12 843176000 1| FFAAETSISAD19S TRANSFORMER :35AD199

1-26-13 S43181000 1| I AMETSA9ADZROAC COIL :48AD2BOAC

1-26-14 S38208000 1 |BY W1 AFSNDCSY RELAY WJW1AFSN/DC 5V

1-26-15 153242000 2|k1-1"6A FUSE, 6A

1-26-16 S08030000 1|Gk1-1"SAFB FUSE, BA :FB

1-26-17 S48580000 1|GFUSETAFB FUSE, TA:FB

1-26-18 0A4301005 gl § 433X10DA SCREW, PAN [S/F WASHER) M3X10

1-26-19 S43189000 1{FCBE13-}" PCB E1 HARNESS

1-26-20 S43187000 1|PCBE2D-}" PCB E2 HARNESS

1-26-21 S48472000 1|4-3226D0-22 THERMISTOR :6D-22

1-26-22 S490938000 1T b INSULATION SHEET

10 S48477000 1 |PROME4F 302 PROM CONTROL ASSY

10-1 UJA4817000 1 |MOSLS | 276200 EPROM:27C2001

11 S53032000 1 |PROM- | M7 PROM ASSY, IM

11=1 538143000 1 |CMOSLS | 270512 LSl:27C512

12 228475000 TN b1, 9K80 FASTENING BAND, 1.9X80
<EHE> =For Export=

20 3538352101 2177 &7 b Akl LABEL, ELEC. SHOCK 4 LANG.
<ERE> <For Japan only=

21 838353101 2T LATEFAT

o4 S55627001 1] M7 I LABEL

118-V38-502

a4




R1. 32 kA=)l w4 AB8% ( Control box mechanism

1-28-19

1.5 14 1.8 1-7 1-8 1-10 100 $

|
éﬁﬁ E 1-:«1&1—15-—*&!:':F
| 1-26-18 1-26-10(
L

1-26- —L =il .

1-26-10—
1-26-5—

1-26-4

gee
|]
I

:I = 1-26-
= 1-26-17
O . ID_I [ = a
| ,,_%
1-26-13 1-26-11 1-26-16 1.26.20

7

35

118-V/38-502



R1. 3> b= R~ 9 ZB{F / Control box mechanism

REF.NO CODE |QTY Tk NAME OF PARTS BM

< =HE200v, 220vED > <For "3-Phase 200V & 220V AC">

H-1 553031001 137993 A1- 1M BOX UNIT, A1-IM :3-P, 200/220V -
< Hi#E220V, 230vA > <For "1-Phase 220V & 230V AC">

H-2 S53033001 1|& 990993 82- 10 BOX UNIT, A2-IM :1-P. 220/230V *
< BHE100VE > <For Japan only>

H-3 53034001 (& 99099381- 1M =
< HifE10v, 120vE > <For "1-Phase 110V & 120V AC">

H-4 S53035001 14 99uiB2- 1M BOX UNIT, B2-IM :1-P. 110V AC *
< =fB415VE = <For "3-Phase 415V AC">

H-5 S53036001 1 (#7501 I BOX UNIT, C1-1M :3-P. 415V AC *
< = 48380V > <For “3-Phase 380V AC"s>

H-6 S53037001 1 [F 9A302- 1M BOX UNIT, C2-IM :3-P. 380V AC *
< BiH240VE > <For "1-Phase 240V AC">

H-7 S53038001 1|& 992089303 1M BOX UNIT, C3-IM -1-P, 240V AC ”
< = E400VEE = <For "3-Phase 400V AC™

H-8 S530308001 1|3 92U 3E- 1M BOX UNIT, E-IM :3-P. 400V AC =
< B2 30VE > <Far "1-Phase 230V AC"=

|H-o 553040001 1|3 PIAITIF- M BOX UNIT, F-IM :1-P. 230V AC .
118-V38-502

RMRIZ D VW T VSIS E TANWALEET L. BRSPRIBAF—HA bty MIE-TVWET,

When ordering parts which have an asterisk (*} in the BM column, these parts will be supplied as a set together with
other necessary parts such as circuit boards,

36



R2. O rO—)b7 w2 A% | Control box mechanism

< =1200V,220VE / For "3-Phase 200V & 220V AC" > | |« #3220V,230VA / For "1-Phase 220V & 230V AC" >

3-1 31

T
I 2-7-3 o

| ;i—ﬂ
RN

]
] 2-7-4 2-7-5 2—?1.{,

e o e ——

" #7i a>-&& / OPTION PARTS "

< =i 400V / For "3-Phase 400V AC" > < §i#8230V / For "1-Phase 230V AC" >
3-3-2

118-V38-502
7




R2. O FO—JLR 7 ZE{E [ Control box mechanism

REF.NO CODE |QTy B NAME OF PARTS
< =4if200V, 220V > <For "3-Phase 200V & 220V AC">
2-1 538112001 1|7 A ASWI3A POWER SUPPLY SWITCH ASSY, A
2-1-1 538113000 1|7 2 IN-F A POWER SUPPLY IN HARNESS, A
2-1.2 538133000 1|7 A a-b" POWER SUPPLY HARNESS
2-1-3 JO2657001 1|3P435WE17 3P. PUSH SWITCH, #17
2-1-4 224514001 ole" ILA% INSULATION PLATE
2-1-5 218859001 2{n {24 M50 BINDER, M150
< HE100VE > <For Japan only>
2-2 538114000 1|7 5" VSHT iR
2-2-1 538115000 1|75 2 IN-}B
2-2-2 538118000 1|77 o7 23-b 3T
2-2-3 JO2B57001 1|3PHswti7
2-2-4 224514001 LA APEL
2-2-5 218859001 2|V A4 NS0
< =#8415V, 380VH > <For "3-Phase 415V & 380V AC">
2-3 S38117000 1|7 A AShIEC POWER SUPPLY SWITCH ASSY, C
2-3-1 S$38115000 1|7 5 2 INI-FB POWER SUPPLY IN HARNESS, B
2-3-2 538133000 1|77 234 POWER SUPPLY HARNESS
2-3-3 JO2657001 1|3Ptisng17 3P. PUSH SWITCH, #17
2.3.4 224514001 b L A PR INSULATION PLATE
2-3-5 218858001 2|0 {150 BINDER, M150
< B iA220V, 230VA > <For "1-Phase 220V & 230V AC">
2-d 547592000 1|7 A AShriD POWER SUPPLY SWITCH ASSY, D
2-4-1 538113000 1177w IN=-R A POWER SUPFLY IM HABMNESS, A
2-4-2 547595000 1|7 W pa-bT23ay POWER SUPPLY HARNESS, EXP.
2-4-3 JO2657001 1|3P4Sm 7 3P. PUSH SWITCH, #17
2-4-4 224514001 21t YIA% INSULATION PLATE
2-4-5 218859001 o] FI B A T L BINDER, M150
A Fa e "OPTION PARTS"
< = 15400V H > <For "3-FPhase 400V AC">
2.5 S$38120000 1|7 25 2 INI-FE POWER SUPPLY IN HARNESS, E
< B EZ0VHE > <For “1-Phase 230V AC">
2-6 543188000 1|7 ¥ IN-F'F POWER SUPPLY IN HARNESS, F
< Bi§110V, 120V, 240VE > | <For "1-Phase 110V, 120V & 240V AC">
2-7 547584000 1|7 VmiiG POWER SUPPLY SWITCH ASSY, G
2.7-1 538115000 1|74 Y INI-F'B POWER SUPPLY IN HARNESS, B
2-7-2 547595000 1|7 va-b " 25 POWER SUPPLY HARNESS, EXP.
2-7-3 JO2857001 1|3PFiswi 7 3P. PUSH SWITCH, #17
2.7-4 224514001 21k YA INSULATION PLATE
2-7-5 216859001 2|n 14 M50 BINDER, M150
< BiiH220V, 230V, <For "1-Phase 220V & 230V AC
=4E200V, 220V > “3-Phase 200V & 220V AC">
31 538123000 1|ACINIZT4ET: AC-IN CONNECTOR ASSY
< Wi100V, 110V, 120V > |<For "1-Phase 100V, 110V & 120Y AC™>
3-2 548473000 1|l b7 AR CONVERSION TRANSFORMER ASSY, B
3-2-1 549474000 1 |Ahiob 7238 CONVERSION TRANSFORMER, B
3-2-2 538126000 1|ACINI-b" AC-IN HARNESS

118-V38-502




R2. Ay O—=JL#H v 2 ZBE{F / Control box mechanism

< =4§200V,220Vs / For "3-Phase 200V & 220V AC" >

< 48220V, 230VA / For "1-Phase 220V & 230V AC" >

< §48110V,120VA / For "1-Phase 110V & 120V AC" >
322 324

2.7
—_——T
(o7 271 8

S

2-7-4 2-7-5 2-?-_2; _

< iii#8240V/A |/ For "1-Phase 240V AC" >

"-- . -
21421 274

" *7i-3>35 /OPTION PARTS "
< =#2400V / For "3-Phase 400V AC" > < §i#g230V / For "1-Phase 230V AC" =
3-3-2

39

118-V38-502




R2. O dO—JbA v 7 ZAE{R / Control box mechanism

REF.NO CODE |aTy i Aq NAME OF PARTS R
< B {H240V, <For "1-Phase 240V AC
=#B400V, 415V, 380VH > 3-Phase 400V, 415V & 380V AC">
3-3 549475000 1 [ FAACe3 CONVERSION TRANSFORMER ASSY, C
3-3-1 849476000 1 (AU Tan CONVERSION TRANSFORMER, C
3-3-2 538126000 1 [AC NI AC-IN HARNESS
"} T LEE” “OPTION PARTS”
< HitH230VH > <For "1-Phase 230V AC">
3-4 S$43201000 1|ACINI-FF AC-IN HARNESS, F
<200V, 220V, 230VELSLA > |<Except for "200V, 220V & 230V AC"-
4 018061436 4|THMEX 14 BOLT, SOCKET M&X14
5 025060236 Bl hT 2106 WASHER, PLAIN M &
& 021060106 4|152h6 NUT, 1 M6
7 028060246 4|0 34 4326 WASHER, SPRING 2-8
TG s LEAT “OPTION PARTS™
< =1B400vE > <For "3-Phase 400V AGC">
40 S40835001 1|42 7{M430E3 NOISE FILTER ASSY, 430E
< BiiE230vE > <For "1-Phase 230V AC">
40-1 5406186001 1|42 TAMIEMCH 3 NOISE FILTER ASSY, EMC
< Bif230VE . =48400VF > |<For "1-Phase 230V AC & 3-Phase 400V AC">
41 S$40620000 I ENEYIE e PCB SETTING PLATE
42 0A4400605 Bl+HA 8 734XE0A SCREW, PAN (S/P WASHER) M4X6
43 540621000 1|EM} IPESD-SR-15 EMI CORE, ESD-SR-15
44 540622000 1 |EM I IPESD-5R-25 EMI CORE, ESD-SR-25
45 149809000 2041577 BEAD BAND, L=200
46 S40621000 3|EM 1 IPESD-SR-15 EMI CORE, ESD-SR-15
a7 540622000 2|EM1 IPESD-SR-25 EMI CORE, ESD-SH-25
48 149809000 5{44397°L BEAD BAND, L=200
40 S40623000 1|EM1 7 TR-40-27 EMI CORE, TR-40-27
50 OAS401606 1|+#n° %" 734X1608 SCREW, PAN (S/P WASHER) M4X16
51 025040236 11675 5" 372704 WASHER, PLAIN M 4
52 021400108 1[Fk14a4 NUT, 1 M4
118-V38-502

40



S . BESER / Power supply equipment mechanism

—
| 1

41-1141-2 e

41

118-V38-515



S, MmiESaE# / Power supply equipment mechanism

REF.NO CODE |QTY EAd NAME OF PARTS RM
1 538134100 1|V BAE-5XT 3 PULSE MOTOR ASSY, X
2 S38136100 1| A4V PULSE MOTOR ASSY, Y
3 018401222 g|7PrE MAX12 BOLT, SOCKET M4X12
4 552907000 2|3k "dMa 10 CORD HOLDER, 10N
5 0AS5401008 2|4 2 2E34X10 SCREW, PAN (S/P WASHER) M4X10
6 549463100 1| b7 AR HEAD SENSOR ASSY
&1 556167000 1 | AGL=N1 2F PROXIMITY SENSOR, GL-12NF
le-2 SER167001 1 |Frt ML AGL-N12F PROXIMITY SENSOR, GL-12NF
6-3 856167003 1 | FATEAGL-N12F PROXIMITY SENSOR, GL-12NF
a 062300806 244" 23K8 SCREW, PAN M3Xa
2] 0623008086 172308 SCREW, PAN M3X8
10 552907000 2(3-p"FAA"HI0 CORD HOLDER, 10N
11 DAS401006 23" an 3k74X10 SCREW, PAN (S/P WASHER) M4X10
12 152965001 1|2-F"HIhE CORD HOLDER
13 02670512 1 |#47 1357-40X%5 SCREW, PAN SM3 57-40X5
14-1 549979500 1 |HHTULA RS2 PRESSER SOLENQID ASSY
14-1-1 SA1640001 1|77 75719 PLUNGER ASSY
14-1-1-1 SEA3REN01 1|74 PLUNGER
14-1-1-2 SA1639001 1|5 a0 SHOCK ABSORBER
14-2 538144100 A ELET ML E; THREAD TRIMMER SOLENQID ASSY
14-3 538146000 1|2243191-04R CONNECTOR :3191-04R
14-4 538147000 1|7-9F1-7°5 MARK TUBE, 5
15 060501016 4| b MEK10 SCREW, BIND M5X10
16 538148000 1|7P-2t1 GROUND WIRE, 1
17 DA5400808 1|efa 4 434X80R SCREW, PAN {S/P WASHER) M4X8
18 549464000 1|4 ML AR 53 THREAD TAKE-UP SOLENOID ASSY
19 500480000 3|3 dh5 45 CORD HOLDER, 5N
20 060670612 3| 1b " 357-40X6 SCREW, BIND SM3.57-40X6
21 849465004 13 Uh1289453 CONMECTOR ASSY, 438E
22 228475000 15007 VR 1., 9X80 FASTENING BAND, 1.9X80
23 117150001 1|3~k Ihi CORD HOLDER
24 082670612 1|#4° 2357-40%6 SCREW, PAN SM3.57-40X6
25 218850001 1|0 {2487 M50 BINDER, M150

T AT g LEET “OPTION PARTS”

30 540934009 1 | EMOISWY: EM-LOCK SWITCH ASSY
30-1 537057001 1| A 43 EM-SWITCH SPACER, 3
30-2 549482000 1|EMAYISHA-3252 EM-LOCK SWITCH & HARNESS ASSY
30-2-1 532335100 1|SH-AVS3TIN SWITCH :AVS311N
30-2-2 548466000 1 |EMSWA-3A EM-SWITCH HARMNESS
3 062710812 2l 1476-32%8 SCREW, PAN SM4.76-32X8
32 149287000 3lHe7.7 CORD HOLDER, TN
33 060670612 3N {ub 357-40X6 SCREW, BIND SM3.57-40X6
34 500480000 2|3-p#a 85 CORD HOLDER, 5N
a5 D60670612 2| {b° 357-40X6 SCREW, BIND SM3.57-40X6
36 060670612 1A b 357-40X6 SCREW, BIND SM3.57-40X6
37 060400616 1A {24 MaxXE SCREW, BIND M4X6
40 555629101 1| b7° 24970 HEAD SEITCH ASSY
40-1 555630001 1[7{I034F02 MICRO SWITCH ASSY
40-2 $38744101 1|2{9Fan" % SWITCH PLATE SPRING
40-3 555632001 1|Af9F4° 4 SWITCH BRACKET
40-4 062020806 2|+ 12%8 SCREW, PAN M2X8
40-5 140647101 1|3-b"4%1 CORD HOLDER
40-6 062400616 1|+ JWAXE SCREW, PAN M4X6&
40-7 062401216 1] max12 SCREW, PAN M4X12
40-8 026040236 1|EF 330 F4 WASHER, PLAIN 4
40-9 154514001 128" 4 SPACER
40-10 021400106 1|FH 124 NUT, 1 M4
41 0AS41 006 21F a0 3E74X10 SCREW, PAN (5/FP WASHER) M4X10
42 552907000 1|2-p" 457110 CORD HOLDER, 10N
43 0A5401006 1|#a anT 3E74X10 SCREW, PAN (S/P WASHER) M4X10
118-V¥38-515

42




T . #4%E/¢5JB8{%/ Operation panel mechanism

5*

' {-1-7-5

141

117
T

118-V38-530

U . BhHEBEE / Power table

118-Y¥38-852



T. ##{E/ <% JLEA{R / Operation panel mechanism

REF.NO CODE__[aTy Eo AT NAME OF PARTS RM
1 555889001 A PLE T CPERATION PANEL UNIT
1-1 S55800001 | 1|V’ I0 1M OPERATION PANEL ASSY, IM
1-1-1 56891000 | 1{7L7L-AIM3 FRONT FRAME ASSY, IM
1-1-2 552091000 107553 REAR FRAME ASSY
1-1-3 549495000 | 1|1 AITHN -~ PANEL SIDE COVER
1-1-4 $49496001 | 1|n* #3388  {F PANEL SIDE COVER GUIDE
1-4-5 087310815 |  2|hv7°Bo{haxs TAPTITE, CUP B M3X8
1-1-6 0A4400805 1+ §7 734XBDA SCREW, PAN (S/P WASHER) M4X8
1-1-7 549457001 LRU o i PAMEL PCB ASSY
1-4-7-1 SA1593000 |  4|LEDLA-401VD LED :LA-401VD
1-4-7-2 46708000 |  7/LEDPG5307S LED :PGS307S
1-1-7-3 S48579000 |  10[SB3F-4050 SWITCH :B3F-4050
1-1-7-4 U34870001 |  1|DIPSH KSPOB DIP SWITCH:KSP08
14-7-5 S30280000 |  1(7°4°-PKB24SPC36 BUZZER :PKB24SPC36
1176 UL0025000 |  1[3#743429-60025¢ CONNECTOR:3429-60028C
1-1-8 S49510000 | 1|0 #w4-7 M3 PANEL HARNESS ASSY
11-9 087311015 | 2[#77°B31h3XI0 TAPTITE, CUP B M3X10
1-1-10 XA2220050 | 2|41 PCB HOLDER
1-2 062300806 4[4\ 23X8 SCREW, PAN M3X8
118-V38-530
U. E774H1% / Power table
REF.NO CODE _ |Q'TY | NAME OF PARTS RM
1 JB0BEB001 | 1(CIME-#43073 CIM MOTOR ASSY, 430
2 853055100 | 1[IWix3 HARNESS ASSY, IM
118-V38-652

44




V1. EiRBEfR / Foot switch pedal mechanism

pr—— — — — — — e e e e —

14-71-1-8 1-1-9 \..__,___]_____

1-11

1-1-10 1111 1-1-12

11B-V38-651
45



V1, i5HR % [ Foot switch pedal mechanism

HEF.NO CODE |aTy L] MNAME OF PARTS RM
1-1 549667101 1|24 wTIhSHETR 2-.STEP FOOT SWITCH SET
1-1-1 549668101 1128° LTIHRSWDE 2-STEP FOOT SWITCH ASSY
1-1-1-1 549669100 AN B FOOT PEDAL BASE ASSY
1-1-1-2 549672001 1|24" 5WE" 2.5TEP SWITCH PIN
1-1-1-3 538168001 1|7rAmn SPRING, COMPRESSION 10X30
1-1-1-4 $38169201 1| 79HSH {98 FOOT SWITCH SUPPORT PLATE, B
1-1-1-6 004400603 2437357 4%6 SCREW, FLAT M4X6
1-1-1-6 538170001 TN AN R FOOT PEDAL SPRING
1-1-1-7 554648000 1|77 MSHN-3A7 % FOOT SWITCH HARNESS ASSY
1-1-1-7-1 554646000 1| TVRERA-FL FOOOT SWITCH HARMESS
1-1-1-7-1-1 554644000 ped o KL T TERMINAL, FEMAIL
1-1-1-7-1-2 554645000 bl E W T L INSULATION COVER
1-1-1-7-2 36260000 |2 IFVXE MICRO SWITCH, VX :PIN BUTTOM
1-1-1-8 062302506 2|4 2325 SCREW, PAN M3X25
1-1-1-8 551451000 173075 R FOOT PEDAL
1-1-1-10 549673000 1A 4 MEa° 1% PEDAL PROTECTION PLATE
1-1-1-11 549674001 1|AfyFHHIn" 3 SWITCH PRESSER SPRING
1-1-1-12 538177001 1| SN FOOT PEDAL SHAFT
1-1-1-13 048050346 2| FATES RETAINING RING, ES
1-1-1-14 052400606 2|3 an’ 3E74X6 SCREW, PAN (S/P WASHER) M4X6
1-1-1-15 025040236 1|k 5737294 WASHER, PLAINM 4
1-1-1-18 117936001 47" Lt9. 4 RUBBER CAP, 9.4
1-1-117 538180000 1]|7344172169-1 CONMECTOR :172169-1
1-1-1-18 S36682000 I EEVEES Vo CONMNECTOR CAP
1-1-1-19 S48694000 13-k 7" VIKRS 1A CORD BUSH :KR&1A
1-1-2 538178101 1|F7RSH {2 FOOT SWITCH SUPPORT PLATE, A
1-1-3 S$38179101 1|74 SHA 159G FOOT SWITCH SUPPORT PLATE, C
1-1-4 018082538 2|7HE MhEXZE BOLT, SOCKET M8X25
1-1-5 028080246 2| hT32-8 WASHER, SPRING 2-8
1-1-6 025080236 2|E7 5 37278 WASHER, PLAINM 8
1-1-7 018501036 217HE MEX10 BOLT, SOCKET M5X10
1-1-8 028050246 2|n" ¥ A" 32-5 WASHER, SPRING 2-5
1-1-9 025050236 2|k7H 5 3295 WASHER, PLAINM 5
1-1-10 018401236 2 THE MpAX12 BOLT, SOCKET M4X12
1-1-11 028040246 2N 37324 WASHER, SPRING 2-4
1-1-12 025040236 2|39 57 34 WASHER, PLAINM 4
118-Y38-651

4




V2 . BBtk (F 7 <3 »8Em) [ Foot switch pedal mechanism (Option parts)

1-2.7 1-2-8 1.2-9

1-2-10 1-11 1-112 /(i} —1.2.2
J|

47

118-V38-651




ve. EtREiR (F 73 -88&) / Foot switch pedal mechanism (Option parts)

REF.NO CODE |aTY bl A NAME OF PARTS A
1-2 549675101 12000 4" MY b 2-PEDAL FOOT SWITCH SET
1-2-1 540676101 S I 5 2-PEDAL FOOT SWITCH ASSY
1-2-1-1 S49669100 A P A T A FOOT PEDAL BASE ASSY
1-2-1-2 $38169201 2|7 {48 FOOT SWITCH SUPPORT PLATE, B
1-2-1-3 004400603 A|+45335° 46 SCREW, FLAT M4X6
1-2-1-4 S38170001 b= ] SN A TUR FOOT PEDAL SPRING
1-2-1-5 S54649000 1|2Lw T SWN—3R03 2-PEDAL FOOT SW HARNESS ASSY
1-2-1-5-1 854647000 2| WL 7IRSHN-F2 2.PEDAL FOOT SWITCH HARNESS
1-2-1-5-1-1 554644000 4| 52350943 TERMIMAL, FEMAIL
1-2-1-5-1-2 854645000 4l ITAn - INSULATION COVER
1-2-1-5-2 36260000 2|3 uFvxk’ v b MICRO SWITCH, VX :PIN BUTTON
1-2-1-8 062301205 4lfna3x12 SCREW, PAN M3X12
1-2-1-7 228475000 8l4uan »b1.9X80 FASTENING BAND, 1.9X80
1-2-1-8 S51451000 2|7 54 FOOT PEDAL
1-2-1-9 549673000 A N R PEDAL PROTECTION PLATE
1-2-1-10 549674001 2[249F 1IN 3 SWITCH PRESSER SPRING
1-2-1-11 338177001 = W] S D FOOT PEDAL SHAFT
1-2-1-12 048050346 4|bA7ES RETAINING RING, E5
1-2-1-13 052400606 4| I 3k74X6 SCREW, PAN (5/P WASHER) M4X6
1-2-1-14 025040236 2|k h” 33204 WASHER, PLAIN M 4
1-2-1-15 117236001 8|37 ka4 RUBBER CAP, 94
1-2-1-16 S38180000 133941721691 CONNECTOR :172169-1
1-2-1-17 S38080000 1339561977 18X19 CONNECTOR CAP, 18X19
1-2-1-18 546694000 2|3k 7 aKRE 1A CORD BUSH :KRE1A
1-2-2 S$38178101 2|7hSN 154 FOOT SWITCH SUPPORT PLATE, A
1-2-3 S38179101 2| 7SN 440 FOOT SWITCH SUPPORT PLATE, C
1-2-4 018082536 A|7HE7LREX25 BOLT, SOCKET M8X25
1-2-5 028080246 a|n" 4 h32-8 WASHER, SPRING 2-8
1-2-6 025080236 4|e7%" b 37108 WASHER, PLAINM 8
1-2-7 018501036 a|7H Wb5X10 BOLT, SOCKET M5X10
1-2-8 028050246 4|n 3 B F2-5 WASHER, SPRING 2-5
1-2-9 025050236 4|t h" 33195 WASHER, PLAINM 5
1-2-10 018401236 4|7 vhax12 BOLT, SOCKET M4X12
1-2-11 028040246 4|n° 3 4" 324 WASHER, SPRING 2-4
1-2-12 025040236 4|t74" b §F294 WASHER, PLAIN M 4
118-V38-651

43




V3. BSiRBAR (£ 7 3 VBBR) / Foot switch pedal mechanism (Option parts)

2-1
N

< jiigmaes / For supply parts >

118-V38-651

19



V3. EiRER (#7723 85} 1 Foot switch pedal mechanism (Option parts)

REF.NO CODE aTYy = NAME OF PARTS R
2 546131001 124" A7 SHET 0P 2-STEP FOOT SWITCH SET, OF
2-1 546132001 (28" 77 hSH730P 2-8TEP FOOT SWITCH ASSY, OP
2-1-1 546133001 1|SHHTE 1 SWITCH BRACKET
2-1-2 546134001 1|7VRSHLA - FOOT SWITCH LEVER
2-1-3 148904001 1|5 477,94 SHOULDER SCREW, SM7.94
2-1-4 025080236 1|74 1 434298 WASHER, PLAIN M 8
2-1-5 101268002 1|Hh7.94 MUT, SM7.94
2-1-6 546135001 1|7VhSHN 3 FOOT SWITCH SPRING
2-1-7 S46136000 1|7YhSHN-327 0P FOOT SWITCH HARNESS ASSY, OF
2-1-8 UD2320001 4|4 2L IIN20DA SCREW, PAN (S/P WASHER) M3X20
2-1-4 025030236 2{e7t 1725193 WASHER, PLAIN M 3
2-1-10 021300206 2|253rk3 NUT, 2 M3
2-1-11 052400806 2|40 3E74XR SCREW, PAN (S/P WASHER) M4X8
2-1-12 500480000 1|3-h"fib2 745 CORD HOLDER, 5N
2-2 100666002 2[5, 5X20 WOOD SCREW, ROUND M5.5X20
2-3 20019001 3|3FITHR STAPLE
2-4 501603009 1|4HIFr 734873 TREADLE ASSY
2-4-1 501198003 1|H/IFr 7344 TREADLE PEDAL
22 13318801 1|FHIPT 734577 ITREADLE SHAFT
2-4-3 119707003 EARES bV el TREADLE SHAFT BRACKET
2-4-4 119708001 202548 b TREASLE BUSHING COLLAR
2-4-5 017082206 2|3 AhBX22 BOLT, M8X22
2-4-6 116694001 24071418 NUT, SQUARE MB
2-4-T 028080240 2|n° 3 32-8 WASHER, SPRIMNG 2-8
2-4-8 025080236 2|e74"9" 33298 WASHER, PLAINM 8
2-5 142856001 1|90 CHAIN ASSY
<FHES FRRB & > <For supply parts>
3 S49443000 1| 22781703641 CONTACT :170384-1
118-V38-851




W . 1B EE MG (472 a3 > E8B5R) / Attachment set (Option parts)

20-4 20-13

20-5-0

20-5-10

118-V38-940

51



W, [TEREBERE (r 7 3 >BB&) [ Attachment set (Option parts)

REF.NO CODE |aTY EAd NAME OF PARTS Rt
20 549615008 1|77 w5 A =03 S0L. TYPE THREAD WIPER ASSY
20-1 541656001 1 [{brF{Ladiys TR-WIPER CONNECTING ROD ASSY
20-2 544600001 1A 9572 THREAD WIPER ARM ASSY
20-3 153112001 115" %397 3.57 SHOULDER SCREW, S5M3.57
20-4 021670202 1|#/p2523.57 NUT, 2 SM3.57
20-5 549616000 1| s b & 95203 SOLENOID BOX ASSY
20-5-1 S495619001 1 [k LR 93 THREAD WIPER SOLENCID ASSY
20-5-1-1 541204050 1|77 37977 & PLUNGER RUBBER
20-5-2 062300612 4lIn°13%6 SCREW, PAN M3X8
20-5-3 S41205001 1[E5%° 07 % WASHER, PLAIN
20-5-4 S41206001 1[4bn3 N3 THREAD WIPER SPRING
20-5-5 525456001 2|75 et PLUNGER PIN
20-5-6 S42017109 1 WS b B 4 W-SOLENQID SETTING PLATE
20-5-7 $49482000 1 [EMOYISWN-3203 EM-LOCK SWITCH & HARNESS ASSY
20-5-7-1 532335000 1|SW-AVSITIN SWITCH :AVS311N
20-5-7-2 549466000 1 |EMSHA—32 EM-SWITCH HARNESS
20-5-8 S37057001 1 |EMASIF A" 43 EM-SWITCH SPACER, 3
20-5-9 542018109 1 WLs b dn - WIPER SOLENOQID COVER
20-5-10 008400604 2|+r7234%6 SCREW, TRUSS M4X6
20-5-11 S37806100 1|Ld b 0 B4 SOLENOID COVER LID, E
20-5-12 008400604 2|+k5324%6 SCREW, TRUSS M4X6
20-5-13 115007001 1|48 WASHER, PLAIN 13
20-8 541207000 L EL = SPACER RUBBER
20-7 525456001 17770 e PLUNGER PIN
20-8 018400632 2|7HE LR BOLT, SOCKET M4X6
20-9 1006845003 o4 b3 WASHER
20-10 S41657001 1 [{hamimey b DW TENSION RELEASE ROD, DW
20-11 061350616 1|45335%6 SCREW, FLAT M3.5%6
20-12 082680812 2|18 2437-40%8 SCREW, PAN Sid4.37-40X8
20-13 156206001 1|0 -4 THREAD WIPER, A
20-14 549947000 1 |337%VHR-5N CONNECTOR:VHR-5M
20-15 0B0670612 3| 1k 357-40%6 SCREW, BIND SM3.57-40X6
20-18 149287000 3HLATT CORD HOLDER, 7N
20-17 104449001 1|27 Lt¥15.5 RUBBER CAP, 15.5
118-V38-940




X . #hEhER AR (4 72 a 8 @) / Auxiliary device (Option parts)

4

|
:
/

3

118-V38-044



X, fEBNEEER (7Y = 8&) [/ Auxiliary device (Option parts)

REF.NO CODE |aQTY b A NAME OF PARTS A

1 156440001 1|& 42277 b BUTTON SPACER SET

1-1 156441001 1|2a" 4ok SPACER ROD

1-2 122257001 24 h" i WASHER

1-3 156443001 1A - SPACER

1-4 129084003 1993357357 SCREW, SM3.57

1-5 1168662004 =1 LA S WASHER, PLAIN

1-6 154835001 2% mh4. 37 BOLT, SM4.37

1-7 156342001 1|20 4B SPACER,B

1-8 014680422 1|FHRAZS ™4, 37947 % SET SCREW, SOCKET (CP) SM4.37
2 51318311 1|# 420" kg 38 BUTTON SPACER SET, 438

2-1 209662101 1|#F 4an" 493 BUTTON SPACER ASSY

2-1-1 509663101 1|5 BRACKET

2-1-2 S09658001 1| At SCALE

2-1-3 S09886001 1|# Mh4. 37-40%7 BOLT, SM4.37-40X7

2-1-4 502745001 1|43 WASHER

2-1-5 S09659001 1|4F47 1134 POSITIONING PLATE, A

2-1-6 S09660001 1|4#4° 1158 POSITIONING PLATE, B

2-1-7 115166001 1|5 #3327 4.37 SHOULDER SCREW, SM4.37

2-2 S017020M 2R354, 37410 SCREW, OVAL SM4.37X10

2-3 51318400 1| 20" 42047145 FEED PLATE

3 842002001 1|5 -5 93438E GAUGE ASSY, 438E

31 542303001 115 LA 144 H-POSITION STANDARD PLATE
3-2 51035211 P EVIEE ST SCREW, ROUND W/SOCKET SM4.37
4 S41507009 1540 - MOTOR COVER

5 032361602 4|+2E93573.5X186 WOOD SCREW, ROUND M3.5X185
8 542098009 1|31 F438ET3 SHAMK DEVICE SET, 438E

8-1 142689308 108" e iad s SHANK BUTTON CLAMP BRAC. ASSY
8-1-1 154684009 1|0 aureisd SHAMNK BUTTON CLAMP BRACKET
§-1-2 142677101 1| 59734 BUTTON CLAMP, A

B8-1-3 142678101 1|# 449738 BUTTON CLAMP, B

§-1-4 062670812 1|+ 33, 57-40%8 SCREW, PAN SM3.57-40X8

5-1-5 102707003 1|4 i WASHER -

8-1-6 142681001 1| 21y 7 BUTTON CLAMP STUD

8-1-7 154685001 1|# 28T a0 % SPRING

6-1-8 142706001 2|y bh7- SET SCREW COLLAR

8-1-9 082670712 22387 -40X7 SCREW, PAN SM3.57-40X7

8-1-10 154686001 1| et BUTTON CLAMP ARM

8-1-11 013718412 1| k374, 789373 SET SCREW, (CP) SM4.76

B8-1-12 142680001 1|F fat1 BUTTOM CLAMP

8-1-13 120390001 1|Fevysba3 4. 37 SET SCREW, (CP) SM4.37-40X8
g2 154885001 1|+ eIk CLAMP OPENER

B-3 154596001 1| eIy STUD

8-4 0146880422 1| PHbAZS" 4, 379873 SET SCREW, SOCKET (CP} SM4.37
8-5 154697001 137048374 FEED PLATE BASE

B-6 156336101 1ATE {8 SHANK BUTTON FEED PLATE

8-7 154713001 2194357 4,76 SCREW, sM4.76

8-8 p21710212 2Fvh2y34.76 NUT, 2 SM4.76

8-9 025710232 2iE7H h3F1h4. 76 WASHER, PLAIN M 4.76

8-10 142686101 1|29 4S CLOTH RECEIVER, 8

8-11 060670512 A (Wb 357-40X5 SCREW, BIND SM3,57-40X5

B-12 541508001 1A L MOVABLE KNIFE ASSY, LL

8-13 115040116 1| 3N TOXTE1692 NEEDLE ASSY, TQX7 (#18)

8-14 S41510001 1|#={ FPAFE0 S-RACE THREAD GUIDE, 80

8-15 S10212101 i |[MIFHSE MEEDLE HOLE PLATE, E
18-16 sS41222101 1|rE {bFAHB MEEDLE BAR THREAD GUICE, B
10 142887101 1|37 4N CLOTH RECEIVER, M

118-V38-844




Z . {1/E R B8R / Accessories

18-1{t=0.4mm) ®—921

18-2{t=0.5rmm) 50
b—oa20

18-3(t=0.6mm)

75-1(For Japan only)
?Ej_'ﬂ{':m Export] 3 30 29

— i o — o — e A — — — —

\ | 62
|
|

75-1-2(For Japan only)
75-2-2(For Export) | - 52— .
J et

< g Aws / For supply parts > A7
/ OPTION PARTS "

S 2| o

118-V38-910



7. fTiE&aEE1R / Accessories

BEF.NO CODE oY e A NAME OF PARTS
4 S38039209 1 |3 A3 QIL PAN ASSY
4-1 538040209 1|3 QOIL PAM
4-2 154467001 1 2437 DUST OILER
4-3 037301215 2T e A3R12 TAPFPING SCREW, PAN V M3X12
4-4 S18093100 1193kEdXS WICK, 4X4 L=1100
i) 109714000 5% MAIL
6 114488002 1|3 3731 QILER
g 143882001 b | & O HEAD HINGE
10 014760622 2[FHEA3575. 95 SET SCREW, SOCKET SM&5.95
11 549803000 2|77 N T A RUEBBER CUSHION
12 108714000 41947 MNAIL
14 122991001 1|77 sk 7m ACCESSORY BAG
T AT LAY "Option parts”
15 S06706001 1[50 R SILICONE OIL
16 159613051 3FE BOBEIN
17 SA1643012 1115053044075 (TOX1$#12) |NEEDLE 4PIECE ASSY, 115053 (TQX1#12)
< t=. 4 mm> =t=0.4 mmz=
18-1 S10208001 1|4k A SPACER, MOVABLE KMIFE T=0.4
< t=0. 5 mm> <t=0.5 mm=
18-2 sS10208002 1|4b" A SPACER, MOVAELE KNIFE T=0.5
<t=0.6 mm> <t=0.86 mm=>
18-3 510208003 1[4k A SPACER, MOVABLE KMIFE T=0.6
19 538045109 1|77 HEAD REST ASSY
20 540604000 e | e Y RUBBER CUSHION
21 109714000 2% MAIL
22 114483002 1" 503 OILER ASSY
23 556663001 1| b7 OIL TANK ASSY
26 142443001 1|3 971, 9X52 SCREW-DRIVER, 1.8X52
27 118837001 1|3 773, 4%70 SCREW-DRIVER, 3.4X70
28 101572101 1|3 75190 SCREW-DRIVER, 5.5X190
29 107779001 1|AN° F6XT WRENCH, 6X7
a0 100887001 1 |an" FEXG WRENCH, 8X9
31 107780001 1A H10K12 WRENCH, 10X12
33 142721001 1 |Gfh AN 3 HEXAGONAL WRENCH, 3
34 118064001 1|6H75" 12N H4 HEXAGONAL WRENCH, 4
35 S02763402 1|44 172 20R COTTON STAND ASSY, 2DR
351 551283001 2|t T SPOOL STAND BASE
35-2 180182000 2|27 Tt SPOCL MAT
35-3 851282001 =4 s b = SPOOCL CUSHION
35-4 S02777001 1|0V A7 D3 1B PIPE (D) & SCREW SET, B
3541 150208002 1|E5t" 57216 WASHER, PLAIN 16
35-4-2 538648001 1|6hr+I UG/ 8 NUT, Us/8-28
35-4-3 150174000 1|76 COLUMN CAP
35-4-4 S01005000 2|4rarI° L RUBBER WASHER
35-4-5 502747101 1{4kHn" 3 SPRING
35-5 540640001 1|I75NW {77807 9% COLUMN PIPE W/CAP
35-5-1 150174000 1|33L4197° COLUMN CAP
35-6 156112003 1|37 177D COLUMM PIPE, D
35-7 150173003 {3703 3 b COLUMN JOINT
118-VY38-910

TESOBEEREET I LM S ET,
The details of included accessories are subject to change.




. @SR / Accessories

REF.NO CODE __|QTY = NAME OF PARTS R

5-8 S21798001 | 2{7° b3 tUb SPOOL & SCREW SET

5-81 150172002 2|37°-F"8B SPOCL SHAFT, B

5-8-2 028050246 2|V 425 WASHER, SFRING 2-5

5-8-3 021500108 2|1%3Hh5 MNUT, 1 M5

5-9 502778002 127" bk -2 SPOOL HOLDER, 2

510 S02788002 1| AR T 952 THREAD HANGER ASSY, 2

5101 S02787002 1|ALIh non™ -2 THREAD HANGER, 2

5-10-2 150183000 2| kAT -2 THREAD HANGER BASE

5-10-3 142890001 2|19 777 THREAD BUSH

5-11 S40641001 127" 457 935 b SPOOL SHAFT & SCREW SET, A

5-1141 021500106 4|132H7hS MUT, 1 M5

5-11-2 062501406 1| 35X14 SCREW, PAN M5X14

5-11-3 $59931001 1|77 IM5X32 SCREW, PAN M5X32

5-11-4 062501406 2[#"35X14 SCREW, PAN M5X14

5-11-5 026050136 2348 FIh7 35 WASHER, PLAIN S 5

2 200190001 B|12797° STAPLE

1 144226001 1M77 80 = HEAD COVER

2 S33008001 4 E=0" =% MOTOR SPACER

5 133740006 4| hr3F WbEXTO0 BOLT, SQUARE MBX70

3 021060106 8|1¥3F7h6 NUT, 1 Mé

7 025060336 4|k7H h 34746 WASHER, PLAINL &

3 032461806 2147413574, 5X18 WOOD SCREW, ROUND M4 5X16

3 538044001 1|kx 1 HINGE PRESSER

1 031412506 A4|INET4Y 7 4. 1X25 WOOD SCREW, ROUND M4.1X25

2 200120001 3[2FI7" # STAPLE

7 549602201 1(P4h° b EIRC EYE GUARD SET, C

71 S44493101 1|7 -p"93 EYE GUARD ASSY

711 544483001 17390 01 HINGE ASSY

7-1-2 544485001 T|74h b EYE GUARD

7-1-3 0B1660806 2[173318-40X8 SCREW, FLAT SM3.18-40X8

7-1-4 021660102 2|F1+1523.18 NUT, 1 SM3.18

f-1-5 026030232 2|EFH H #3H°% 3 WASHER, PLAINM 3

7-1-6 544486101 1[Fh"=F 383" -A EYE GUARD HOLDER, A

7-1-7 062670512 211" 3357-40K5 SCREW, PAN SM3.57-40X5

7-2 062671016 2" 1357-40X10 SCREW, PAN EM3.57-40X10

J 555633001 1|AMTFE13 SWITCHING PLATE

1 (32422003 2|+7AEIF 4. 1620 WOOD SCREW, ROUND M4.1X20
<ENA> <For Japan only=>

31 555311001 1A Kb’ = W73 BELT COVER ASSY, IM

311 551097000 I o | BELT COVER, IM

31-2 538350001 1[IHFLIHN BT LABEL, OPERATION JPN.
<HHE> <For Export==

>2 555311002 1| Mhan” - M2 BELT COVER ASSY, IM

5-2-1 551097000 1[N M- 1M BELT COVER, IM

722 538349001 1[VHFLA b, I LABEL, OPERATION ENG.

3 082401006 2[724X70 SCREW, PAN M4X10

H S08030000 1|Gk1-1"54FB FUSE, 5A :FB

a2 153242000 1|k1-276A FUSE, 6A

13 548580000 1|GFUSE7 AFE FUSE.7A :FB

H 518841009 1|#" 24770 BUTTON TRAY WITH BAG

2 153843009 1|3 AT BUTTTON TRAY HOLDER

)3 04760622 1|FHhA3575.95 SET SCREW, SOCKET 5SM5.85

M 0B1351808 2|+47E035016 WOOD SCREW, FLAT M3.5X18

118-V38-910

BMEDHEMIEET S LB ET,

1e details of included accessories are subject to change.

7




Z. 1@ 5RE{#R / Accessories

REF.NC CODE Ty b e A MAME OF PARTS Rk
205 105343001 1[44" FLFEXD DOUBLE WREMNCH, 8X9
806 154179001 1{680F 7" H4 HEXAGONAL WBENCH, 4
BOT 159939001 1| 5 hn” 34 SPRING, A
808 110215002 1|33 3, 57 SCREW SM3.57
809 025660132 1|6 #0993, 18 WASHER, PLAIN S 3.18
811 159938001 13" 2rin” 34T SPRING SUPPORT
812 146360002 e BOLT, SM4.76X7

T F T AR "Option parts"
813 350105001 1[4k nEPYz MOVABLE KNIFE ASSY, SP
814 549462001 1|5 kIR 2 FLATE SFRING
< ks S > <For supply parts>
501 UA4817000 1 {MOSLS ) 27C2001 EPROM:27C2001
202 S80400000 2 b AT wnTIRI0XED COMNDUCTIVE PAD, 30X50
903 S8e0711001 1IFROM 14113 FROM CARTON BOX
920 018405032 2| 7FE M40 BOLT, SOCKET M4X50
921 021400102 21154 MUT, 1 M4
118-v38-910

HEROABLIEET S8 ET,

The details of included accessories are subject to change.

58



Gal . —PER—ER / Gauge parts List

Uiy / Feed plate

158971-001(Standard) 154665-101 154166-101 163833101 153870-101
4.8
1 1
11 » hil T .
= |: i ":u\"u : - T
[= T J - a
J - J
4B 8.4
— it 7
S43950-001 S49952-001 S40053-001 S49954-001
1

11 = T 1

pt

- ~
j= < J -
oy 7 _/
549955001 (1)
# & 2rofnd 2 A—4 / Spacer, ;Button clamp
AL | _ S852071-00f__ | BL |  852072-001__ | CL | _ §52073-001 _ | DL | _ 852074001 |
AR S52075-001 BR 552076-001 CR 8552077-001 DR S52078-001
1.5 2 2.5 3
ot i =gt T =1 C T
118-V38-Ga1l

58



Ga2 . 7'— PEIR—%E / Gauge parts List

§t7edl 7 Neadle hole plate

HS | 540917001 HT |  S4o925-001 HU |  ss2079-001 Hv |  552080-001
=2
¢ 3.6 $3.2
j_j%_].ﬁ —tos —t1.2 j_,%_;1.5
$2 $2 $2 $1.6
HW |  s52081-001 HX |  s52082-001
¢ 3.2 $32
B =~ 4 — _ et Tie
[ L
$16 1.6
118-V38-Ga2

60



Wa. &> ~XJI/ Waming labels

4S5 AUl / Waming labels 54 / Name of parts Size(mm) Code

A i TS AL - 40X64 | S38353-101
i

ADIREER AGEFAHE & DAMGER &PELIGRO

Label, elec. shock 4 lang. | 45X 118 | S$38352-101

WIEEES AN - | 40X64 | S38350-001
Label, operation Eng. 40 X64 $38349-001
PE P e 75X12.5 | $37059-001
@ oo srouming $12 | S37060-001

118-V38-050

&1



e/ INDEX

CODE |Ega| REF.NO CODBE pagal REF.NO | | CODE page| REF.NO CODE _ |page| REF.ND
004400603| 46|1-1-1-5 | |021300208| 50(|2-1-10 037301215] 56(4-3 062670512 42(13
48 1-2-1-3 021400102| 58|921 0472508421 14|100-5 8716717
O0B4AD0EN4| 34(1-22 jo21400t06| 40|52 047401442 28|M8 062670612 20)4
52|20-5-10 4214010 048030342 28|L12 20|24
52|20-5-12 021400206 34|1-6 048040342| 28|14 28|M:21
011679312 1413 021500106( 57|35-8-3 28|M19 42|24
Lﬂ13?19412 5418-1-11 57135-1141 ] NI DE2ETO7I2| 54|8-1-9
014680422 54(1-8 021660102| 57|67-1-4 0458050342 22{1-10 062670812 54|8-1-4
5418-4 021670102| 28/M10 048050345, 46(1-1-1-13 | |062671012| 28|M14
014680622 143 021670202| 52(20-4 48|1-2-1-12 062671016| 57|67-2
16]3 021680202| 2211-24 048060342| B|15 062680512 14{100-8
22|1-9 021710212 548-8 8|23 22(1-18
24|8-2 D25030236| 50|2-1-8 24 (32 0B26B0B12] B|36
014710522 28|L14 025040236 40|51 28|L9 1218
014760622 8|1-8 46(1-1-1-15 | |048070342) 16|18 18(7
8|4-4 46(1-1-12 24119 18|31
8|6 48(1-2-1-14 | 1048100142 22114 2203
8|10 4801-2-12 048150142 4|8 1(]52631’.]812 4116-8
8{13 025050236| 46/1-1-9 12|28 14110012
8|21 48|1-2-9 048180142 8|8 303
8|30 025060232 8|1 052400606 46]1-1-1-14 5212012
12|13 12|35 48|1-2-1-13 082881012 2|26
12|38 025060236| 40i5 052400806| 50|2-1-11 a8
14(5 025060336{ 57|57 060300512 B|34 B|26
16(7 025080132( 2|35 060400616] 42|37 0B2681212| 22|2
16{10 D25080232( 6|39 060501016] 12{22 DE2681412| 32|P&
1615 025080236| 46|1-1-6 42115 062710812| 28|M2
24133 48|1-2-6 |060670512| 1B|16 42131
2B|LE 50|12-1-4 5418-11 pE2711M2| 2|42
56|10 E0|2-4-8 060670612 20|2 070588850 8|16
57803 025350132 10|114 2008 Bj24
14760632 20(28 28(L17 42120 071047650 8|40
4770622 16[13-1 025350332 28|M16 42|33 072630260 4|7
24|12 025660132 58|809 42135 081003670 1612
24123 025680132] 32|P7 42|36 16{17
014770632 4[12-2 025680232| 188 52|20-15 0B7310815) 44|T1-1-5
jo1dvBOG22| 4|5 2211-27 oso67i212] 2|18 087311015( 44|T1-1-9
4|17 22|4 0B068B0512) 8(53 091170008 32|Q1-5
017082206| 50|2-4-5 025710232 5418-9 0s0680712| 12124 083650008| 32|01-3
017680512| 2|15 D25770232] 16|32 0s0681212 12|20 093650032 32|01-4
649 28|L3 24|58 0A4301005| 32|0Q1-13
01771412 14|17 026030232| 57|67-1-5 061350616 52|20-11 34|1-26-18
o177e1212; 8|42 026040236| 42|40-8 061660806 &57|67-1-3 0A4400605| 4042
018061022 &)1 D26050136| 57|35-11-5 062020806( 42|40-4 044400805 44|T1-1-6
018061436( 40|4 028040246| &|30-5 062300612 52|20-5-2 IURE*iDDBDE1 34(1-9
o180e1622| 12|34 46|1-1-11 {H32300808| 42|8 4217
018062522 ©|42 . 48(1-2-11 42|19 0AS401006] 4215
018082536 46G(1-1-4 028050246] 46|1-1-8 44|T1-2 42111
48|1-2-4 48|1-2-8 062301205| 48|1-2-16 42141
018083022 6|37 57135-8-2 062302506 46(1-1-1-8 42143
018400632 52|20-8 028060246| 40|7 062400616 42|40-6 0AS401 EUE! 34(1-5
018401222 42(3 028080240| 50(2-4-7 062400806 32|P2 34|1-10
018401236 &|30-4 028080242] B&(38 062401008| 57|76 0ABADI606; 40|50
46|1-1-10 028080246} 46(1-1-5 062401216 42|40-7 0AB403008f 3411-8
48|1-2-10 4811-2-5 062501406| 57|35-11-2 |0B1351606] 57 (B04
018405032( 58|920 D28350242| 28|M15 57135-11-4 100022004| 22|1-26
018501036( 46|1-1-7 30|5-6 0E2660412| 16[14-3 100022005| 24|25
48|1-2-7 028680242 18|9 062660712 16[14-7 24|26-3
018501232 16|20 028680242 24|22-6 082670412 203 301-3
018501422 12|26 031412506( 57|61 062670512 18)28 304
021080102 (43 032381602 54|5 18|38 100032004] 26|51
o108 06| 40|86 032422003( 57|71 18|52 16(2
57|56 032451608 57|58 28|L18 100136001| 20|20




CODE |pags] REF.NO CODE_ [pege REF.NO
100138001 22(1-20 T15166001] 54(2-1-7
100242003 4[20 115186001| 20[19
100250001 4113 115188001| 20|21
100281001 1248 116629001) 28|L10
100360003 26|54 118662004] 54|1-5
100402004 20017 116694001 50(2-4-6

22117 1168020001 4|8
100645003| 234 116922001 20112
52|20-9 117150001| 42|23
100866002| 50(2-2 117934001| 2|6
100887001| 56|30 21173
101268002| 50[2-1-5 117936001| 46[1-1-1-16
11572101 | 56|28 48(1-2-1-15
101708001 8|53-2 118064001] 66|34
16|6-1 118837001 56|27
102630001 4|18 119707003] 50|2-4-3
102707003| 54({8-1-5 1189708001 50|2-4-4
103810002 16{31 120448001 12|25
1044493001 2(31 2211-13
52l20-17 120990001 2211-14
1044501H| 2|4 54/8-1-13
104450101 2|10 121007001| 24|42
104567101 18|22 1222570017 54(1-2
104821001 2|30 122991001] 56|14
105234003 12|32 123882001) 18|30
14| 4-4 129984003| 54(1-4
105343001 | &8|805 133188001 50|2-4-2
105812003 24115 133740006 57|55
106128002 30|5-5 140E592008] 2|56
106629002| 2|14 2|7
107148001 18|56 140647101 42]|40-5
18|13 1407260000 4|6
107321003 281M4 1414920017 24|26-2
1076808001 20914 a0|(1-2
107744001 12|30 141590001 22(1-25
i4|a-2 141786007 1611
107779001 56(29 142443001| 56|26
107780001 5631 142656001 | 50|2-5
108802001 8[1-5 142677101| 54|8-1-2
100239002 2|24 142678101 54/8-1-3
108714000] 56|65 142680001 54|8-1-12
RG|12 142681001 54|8-1-6
5621 1426861011 54|8-10
1101610045 24|37 142687101 5410
110215002| 58(808 142689309 54|8-1
110233001 24|36 142706001| 54|8-1-8
110251001| 28|Mo 142721001 56/33
110367001 24131 142990001 &57|35-10-3
111140002| 26(50 143882001 56/0
113316001| 20l 144075001| 10113
114284001 | 20|19 144105000 22|1-23
114483002| 56|22 144110001 22|1-21
114486002| 56(6 144226001 57151
115007001 52|20-5-13 144458001 4|25
115040116) 54(|8-13 144588001 20110
1150530121 4|26 144712001 412-1
115147001] 14|11 145318001| 8|32
115148101] 1410 145446001 20116
115156001 14[100-4 20122
115158001| 14[100-9 22[1-22
115184101| 14|100-18 145465001 416-5
115185001| 14|100-17 145478101/ 30(2
1151668001 14|100-18 1455847001) 18|27

CODE
145982001
146354001
146360002
146994001
147777000
148738000

148847001
148204001
148287000

145809000

150173003
150174000|

150179002
150182000|
150183000
150206002

150592001
151602002
151968001
151862001
152242001
152245101
152678201

1562682101
152683101
152684101
152690401
152756001
152760051
152771000
152822101
152823001
152827001
152842059
15286900
152870001
162872001
152881001
152883000
152884001
152888001
152948001
152856001
152880001

153035000
163057101
153112001
153242000

153484001

153596001
153587001
153827001
153828001

ge] REF NO

28|L8
14|8
SBB12
14(9
&4(16-2
18|4

8[1-3

14-4
14-5
24
8|9
8|7
8[38-1
L2
L1
L13
2|22-1
20/ 1
20|3

20/8

27

29

30

23

38

42

34

12
8|45
8|4
20-3
1-26-15
102

a1

4-3

20

5-2
14|2

29

CODE |page] REF.NO |

153830000
15383311

1563834101
153837001
153838001
1538380M
153843009|
153870101

153871001
153524001

154166101

154175007
154340101
154341001
154342001
15448700
154514001
154528001
154586000
164689000
154624101
154626001
154627001
154665101

154684009|
154685001
154686001
154685001
154886001
154687001
154701101
154713001
154835001
155559001
155578000
156112003
156206001

156336101
156342001
156440001
156441001
156443001
157966001
158565000
159574101
159613051

158805001
159505001
159838001
159838001
15895871001

181995001
183493001
200190001

14
10
59
14
10
12
10
57
10
59
10

8
18
10
53
B8
16
16
16

1 notndt 88 oRa R YfERBE B s

1
100-4
100-4
g
110
37
111
ao2
100-5
100-5
112
1-4
45
100-3
100-3
808
24=1
24-2
24-3
4-2
40-0
1-12
21

G
16-4
26

25
100-2
100-2
811
81-7
8-1-10
8-2
B-3
8-5

22

8-7
1-6
Mig
21
35-6
Li5 -
20-13
8-6
1-7

1

1-1
1-3
1-17
23
1-19
25
16
15
14
811
807
100
100
]
3
2-3
42

63




CODE

page]
57

REF.NO

200120001
218858001

224514001

228475000

231071001
232384001
402887001
552807000

652907000
J02657001

JBOBEBOOA
S00480000

S005540004
300705001
5071005000
S0119900

50160300

501694001
501702001
S01998001

502354001

S02429101
502652001
S02654001
S02745001
S02747101
802763402
S02777001
S02778002
802786002
S02787002
503468101
503657001
S03659001
S06706001
S07333001
S07456000
508030000

509043000

38
38
a8
38
38
42

62
2-1-5
225
2-3-5
2=4-5
2.7-5
25
2-1-4
2-2-4
2-3-4
2-4-4
2.7-4
44

55

12

22
1-241-7
17
1-26-7
14-6

4

10

42
2-13
2-23
2-33
2-4-3
2-7-3

1
19

34
2-1-12
1-17
47
35-4-4
2-4-1
2-4
100-21

Me
13
24

14-2

81
2-1-4
35-4-5

35-4
35-9
35-10
35-10-1
100-13
100-14
100-11
15

1-26-16
101
14-8

CODE

REF.NO

508212001
S08658001
S08659001
508660001
509662101
S08683101
S08686001

10105001

10162201

10174000
510195001
510202201
S10208001

S10208002]
S10208003]
S102089101

510210201
S10212101
S10239001
S10352101
510469001
510478000
511244001
511948000
512441001
5126898000
513183101
513184001
51623001
518083100

518641009
515662001
519748001

520164001
521798001
523337001

523836001
|525456001

1529012000
S30003001
1530033001
S 30280000
1531006001
531032001
S31760000
S31952001
532235001
532335000
S32335100|
533008001
534883001
534988000
S3R2680000

3-1
2-1-2
2-1-5
2-1-6
2-1
2-1-1
2-1-3
14
15
1-15
30
41
46-1
18-1
462
18-2
46-3
183
51
48
49
8-15
22
3-2
18
10
52
1-16

20|33

20

18
18
56
57
12

28
30

a7

24
52
52
32
20
30
44
30
20
34
30
24
a2
42
57
28
18
48
48

11

2
2-3
23
26
4-4
801
10
Ms
M12
8
28

35-8

16

49

8

20-5-5
20-7
CH-1

25

5-3
T1-1-7-5
18

13

1-18

21

18
20-5-7-1
30-2-1
52

M1

11
1-1-1.7-2
1-2.1.5.2

CODE
36682000
S37057001

537059001
8370680001

5378061
53791
153?9251 01
537930201
83793111
S37a3z101

S37933001

537234001
537937001

S37236001
S37838001

S37940001

537941001
S37a42100
S37843100
S3r944000)
S3TOEB0O0T
37973251
S37983001
537985000
S37986000
S37987001
S3798B000
537001109
537992100
S37I93000
537994001
S37885101
S37886001
537997001
S37888001
538002201
538003101
S38004002]
S38004003|
538004004
S38011001
538012001
538015001
1538016001
538024001
538025001
538032001
538033001
538035209
538040209
538044001
538045109
S3B806000%
S38080001
533082001

pagel REF.NC

46
42
52

PPN PO DD RO AN LR E

BREEIEEEEERS

1-1-1-18
30-1
20-5-8
1-24
Wa

1-25
Wa
20-5-11
12

16-7

1

1-1
1-6
4-2
1-7
4-3

ZEaasnieBRROCC

1-16

11-1
11-2

1-2-1-17

S38134100
538136100,
S38143000)
538144100,
S381460004
1538147000
538148000
538155000
5381680071

538165201

$38170001
538177001
538178101
538179101
538180000
538203000
838205000
$38208000
§38349001
538350001
38352101
538353101
538648001
536744101
$39051001
540616001
540620000
540621000
540622000

540823000

CODE  |page| BEF.ND

64




CODE

page] REF.NO

540635001
540640001
540641001
540916001
S40917001

540820009
540921001
540822101
540025001

541204060
S41205001
S41206001
S41207000
S41222101
541507009
541508001
541510001
54165600
541657001
S420171 091
542018109
542098008
542260000
542802001
54280300
543175000
543176000
S43177000
543178000
543181000
543184000,
543187000
543188000
543189000
543201000
543275000
S43276000
843277000
544010001
544483001
544485001
S444861M
S444931M1
S44600001
5446528001
545147101
548131001
54613200
S461330M
546134001
546135001
S46136000
546694000

S487 03000
S46734001
547089001
547090001
S47091001
S47270001
547335101

40140
56|35-5
57)135-11
24143-2
26)53-2
60)53-2
12|33
12|36
12|11
268|533
B80)53-3
b2|20-5-1-1
52120-5-3
52120-5-4
52|20-6
54|8-18
5404
54812
54|8-14

sl R SRR R AR EREFRRERRRR
no
[o3]

5012-1-1
50)2-1-2
50)2-1-6
50)2-1-7
46)|1-1-1-18
48|1-2-1-18

pagd REF.NO |

38

2-4

2-7
2-4-2
2-7-2
1-7
Q114
T1-1-7-3
1-26-17
103

P1
1-26-8

3

800

814

5]

18

21
30-2-2
20-5-7-2
1

3-3-1

20-5-7
Q1-6
Q17
Q111
T1-1-3
T1-1-4
T1-1-7
T1-1-8

1-26-3

CODE
=49631001
S48632001
S489635001
S43636001
S49637001
S49638001
S49630001
S48640104
S49641001
S49842001
S49643001
S49644001
S49645001
349646101
549648001
S49649001
S43650001
S49651001
549652101
545653001
S49654001
S48655001
S40656001
S49657001
S49653001
S49660101
1249661001
S49662001
545683001
S40664000
S49865001
S49666001
S49667101
S49668101
S496569100

S40572001
S49673000

S49674001

S49675101
S49875101
S49681009)
S42683001
S45685000
S49589001
S545934009
549938000
542922101
549947000
S49950001

549951001
549952001
S42953001
549354001

S49955001

e| REF.NO

12
12
12
12
12
12
12{15
12117
12]19
12|21
12|23
2416
24{10
24|22
24|26
24|26-1
24129
24|35
28|L1
30|56

s S A

Alidhafan
[ o

E
r

-t ok ek ek ek ek sk meh ek ok ek b

=y
o1 v on o om o

PI PO M =i M b b B ok ek i

I 0

=t e e e e e s |

5555855585588

[
s
Fa

14-11

.
S 00 PO
(S
S@
o

i-26-22
i-28
20-14
180-1
190-1
190-2
190-2
190-3
190-3
190-4
190-4
190-5
180-5
43

22828828 B5RLES

CODE
Q957000

549858000
549859001
S49860H1 D.‘Jl
549561100
540462000
549964001
S49968001
549979500
549981000
S49982000
549983000
549984000
549985000
549986000
549987000
5459988001
S49952000|
549094001
549995001
549938001
550105001

550645000
551087000

S51098000|
1551282001
S51283001
551451 mn|

551460009
552071001

552072001

S52073001
552074001
552075001

S52076001

S52077001
552078001
552073001
552080001
552081001
552082001
552081000

552093001

552834201
552836000

page| REF.NO

18|18
18|46
18{47
18(14
2017
2{17-1
2[17-2
4|18
4[12-1
42[14-1
16[14-3
18|12
18|20
18|21
18[48
18|49
18|50
26|45-1
18|1
2438
18|51
1412
26|45-2
58(813
32|a1-10
57|75-1-1
57|75-2-1
2|40
56(35-3
56(35-1
46[1-1-1-9
48[1-2-1-8
2133
141110-1-1
59(110-1-1
14|100-19
14]110-2-1
59(110-2-1
14{110-3-1
50(110-3-1
T4]110-4-1
59|110-4-1
14]110-1-2
591110-1-2
14{100-20
i41110-2-2
50{110-2.2
14{110-3-2
59/110-3-2
14[110-4-2
59(110-4-2
26(53-4
60{53-4
26|53-5
60(53-5
26(53-6
80|53-6
26(53-1
60|53-1
44|T1-1-2
14{100-1
6(30
6|47

65




CODE  |page| REF.NO CODE p-age{ REF NG
CE2838000] 6(35 S50320001 14{100-10
SHZB3I0Z00| &(36 S59321001 14{100-15
SH2840001] &[40 S59365001 42(14-1-1-1
SE2031001]| 36{H-1 S5H871001| 24|22-3
S53032000 34111 1559872001 24|22-2
353033001 36|H-2 SHOAT3001| 24|22-4
S53034001| 36|H-3 S50874001| 24|22-1
S53035001| 36|H-4 559893001 24|12
553036001 36|H-5 559912001 8|1-2
SE3I03T00H| 36|H-6 S592313001| 8|4
S53038001] 36|H-7 8|41
553039001 36|H-8 B|5
S53040001| 36|H-9 8l
S53055100] 44(2 g|38
553119001 2131 E|50
553120001 2|13-2 2141
554644000 46[1-1-1-7-1-1 2139

48 |1-2-1-5-1-1 Bl52
554645000 46]1-1-1-7-1- h7|35-11-3

48 |1-2-1-5-1- 58|502
S54646000| 4611-1-1-7-1 558|903
554647000 48|1-2-1-5-1 34|1-26-6
SH4648000| 46|1-1-1-7 24|22-5
S54649000( 48(1-2-1-5 30117
555140001 16|29 34|1-268-10
S55157000] 1212 44| T1-1-7-1
S5520800 2|25 42114-1-1-2
S55213001) 16(9 42114-1-1
S552140000 16|28 56117
S58215001| 1619 18|22
855216101| 16141 32(1-12
855311001 &7|75-1 A4 T1-1-7-4
555311 57(75-2 34{10-1
555473000 34|1-26-4 58|901
S55479001| 1218 UD23sonoi| 50|2-1-8
S55572001 6|31 UL0D25000 44|T1-1-7-6

648 KAZ220050 44|T1-1-10

S5562T001 34154 YE1030150 32|Q1-15
S55629101| 42{40
S855630001| 42140-1
S55632001] 42140-3
S55833001| 57|70
855658000 16{27
S55652000| 18|54
555663001 56|23
S55877001| 4|12-3
S55859001] 44(T1
S55850001] 44(T1-1
S55801000 44|T1-1-1
SE5327104| 1614
S56017000 6(30-1
S5A018000( 6|30-2
S580192001] &|30-3
S56167000 42|6-1
S56167001| 42|6-2
256167003 42|6-3
S57925001] 2|23
559112001 412
558315001 14100
S59316001| 14|100-2
559317001 14[100-3
SE9318001] 141006
S50319001 14(100-7

157



R

IN—YJ w2y
PARTS BOOK

ISY-TERN=H
T467-8561 BHEMRBEERAT15F 15 TEL (052) 824-2392

BROTHER INDUSTRIES, LTD
15-1, Naeshiro-cho, Mizuho-ku, Nagoya 467-8561, Japan. Phone : 81-52-824-2177

Printed in Japan 118-V38

S96V38-201
2002.10. H (1



	BE-438C
	English
	CONTENTS
	Machine body
	Upper shaft and needle bar mechanism
	Feed mechanism
	Feed mechanism (Option parts)
	Work clamp lifter mechanism
	Button clamp mechanism
	Lower shaft mechanism
	Lubrication
	Threading mechanism
	Bobbin winder mechanism
	Thread trimmer mechanism
	Thread wiper mechanism
	Thread take-up mechanism
	Thread nipper mechanism
	Synchronizer
	Printed circuit mechanism
	Control box mechanism
	Power supply equipment mechanism
	Operation panel mechanism
	Power table
	Foot switch pedal mechanism
	Foot switch pedal mechanism (Option parts)
	Attachment set (Option parts)
	Auxiliary device (Option parts)
	Accessories
	Gauge parts list
	Warning labels
	INDEX

	Japanese
	目次
	主体関係
	上軸・針棒関係
	送り関係
	送り関係（オプション部品）
	押え上げ関係
	ボタンつかみ・作動関係
	下軸関係
	給油潤滑関係
	糸切り関係
	糸巻関係
	糸切り関係
	糸払い関係
	糸取り関係
	糸締め関係
	針位置検出器関係
	プリント基板関係
	コントロールボックス関係
	電装品関係
	操作パネル関係
	動力台関係
	踏板関係
	踏板関係（オプション部品）
	付属装置関係（オプション部品）
	補助装置関係（オプション部品）
	付属品関係
	ゲージ部品一覧表
	警告ラベル
	索引



